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TEST SUMMARY

5.1.1 ANTENNA REQUIREMENT
RESULT: Passed

5.1.2 PEAK OUTPUT POWER
RESULT: Passed

5.1.3 20DB BANDWIDTH
RESULT: Passed

5.1.4 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100KHzZ BANDWIDTH
RESULT: Passed

5.1.5 SPURIOUS EMISSION
RESULT: Passed

5.1.6 FREQUENCY SEPARATION
RESULT: Passed

5.1.7 NUMBER OF HOPPING FREQUENCY
RESULT: Passed

5.1.8 TIME OF OCCUPANCY
RESULT: Passed

5.1.9 CONDUCTED EMISSIONS
RESULT: Passed

5.1.10 RADIATED EMISSIONS
RESULT: Passed

6.1.1 ELECTROMAGNETIC FIELDS
RESULT: Passed
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1. General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the
following appendix:
Appendix 1: Test Result

2. Test Sites

2.1 Test Facilities

TOV Rheinland (Guangdong) Ltd.
EMC Laboratory

Guangzhou Auto Market,
Yuan Gang Section of Guangshan Road,
Guangzhou, P.R. China

FCC Registration No.: 833845
Test site Industry Canada No.: 2932C-1
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2.2 List of Test and Measurement Instruments
Table 1: List of Test and Measurement Equipment
K'.nd of Manufacturer Type S/N Callbrgted
Equipment until
Spurious emission and Radiated emission
EMI Test Receiver | Rohde & Schwarz ESCI-3 100216 2012-03-16
Spectrum Rohde & Schwarz FSP30 100286 2012-03-16
Analyzer
Loop Antenna Rohde & Schwarz HFH2-22 100111 2012-03-16
Trilog-Broadband | SCHWARZBECK
Antenna MESS-ELEKTRONIK VULB9168 209 2012-08-21
Double-Ridged
Waveguide Horn Rohde & Schwarz HF906 100385 2012-08-24
Antenna
AFS42-
Pre-amplifier MITEQ 00101800-25- | 1101599 2012-07-31
S-42
Standard Gain
Horn Antenna EMCO 3160-09 21642 2014-06-26
AFS33-
Pre-amplifier MITEQ 18002650-30- | 1108282 2012-03-16
8P-44
3m Anechoic Albatross Project
Chamber GmbH N/A N/A 2012-04-16
Radio Test Suite
Spectrum Analyzer R&S ESCI 100178 2012-09-27
Conducted Emission
EMI Test Receiver | Rohde &Schwarz ESCS30 100316 2012-03-16
Pulse Limiter Rohde &Schwarz 11947A 100701 2012-03-16
Artifical Mains Rohde &Schwarz ESH2-Z5 100114 2012-03-16
Network
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2.3 Traceability

All measurement equipment calibrations are traceable to NIM (National Institute of Metrology)
or where calibration is performed in other countries, to equivalent nationally recognized
standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on
a regular basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted
emissions measurements are +3dB.

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix1 of
this report and delivered to the applicant. A copy has been retained in the TUV Rheinland
(Shenzhen) file for certification follow-up purposes.

2.7 Status of Facility Used for Testing

The TUV Rheinland (Guangdong) Ltd. test facility located at Guangzhou Auto Market,
Yuan Gang Section of Guangshan Road, Guangzhou, P.R. China is listed on the US
Federal Communications Commission list of facilities approved to perform
measurements.
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3. General Product Information

3.1 Product Function and Intended Use

The EUT is Bluetooth stereo transmitter.
The Bluetooth® Stereo Transmitter and Receiver combine the stylish design and reliable
technology in the ideal minimized units. This tiny Round-shaped Bluetooth® Transmitter can
be connected to any music player such as a CD player, MP3 player iPod, TV, HiFi and even
handheld game console through 3.5mm stereo plug for stereo streaming. The Square-shaped
Receiver, which is designed in a cubic shape, serves to receive audio signals from the
Transmitter, or to receive audio signals from your own Bluetooth® music player.

The EUT operates at 2.4GHz ISM frequency band.

For details refer to the User Manual and Circuit Diagram.

3.2 Ratings and System Details

Table 2: Rating of EUT

Kind of Equipment:

Bluetooth Stereo Transmitter

Type Designation:

BH501

FCCID

MVABH501-001T

Table 3: Technical Specification of EUT

Technical Specification

Value

Operating Frequency band

2402 — 2480 MHz

Channel separation

1MHz

Extreme Temperature Range

-20°C to +55°C

Operation Voltage

DC 3.7V (via Lithium Battery)

Modulation

GFSK, 8PSK, 71/ 4DQPSK

Antenna Type

Internal Antenna, Non-User Replaceable

Antenna Gain

2dBi

RF Output Power

0.00362W (5.59dBm)
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Table 4: Frequency hopping information

Technical Specification Description

Hereby we declare that the maximum frequency of this
device is: 2402-2480MHz. This is according the
Bluetooth Core Specification V2.1+EDR for devices
which will be operated in the USA. This was checked
during the Bluetooth Qualification tests (Test Case:
TRM/CA/04-E).

Example of a 79 hopping sequence in data mode:

Hopping Range

33,04,21,44,23,42,53,46,55,48,40,59,72,29,76,31,08,73,
07,75,09,45,60,39,58,13,47,11,77,52,35,50,65,54,67,56,
69,62,71,64, 7,25,27,66,57,70,74,61,78,63,10,41,05,43,
15,44,64,68,02,70,06,01,51,03,55,05,03,66,53,49,36,47,
The input bandwidth of the receiver is 1IMHz. In every
connection one Bluetooth device is the master and the
other one is the slave. The master determines the
hopping sequence. The slave follows this sequence.
Both devices shift between RX and TX time slot
according to the clock of the master.

Hopping Sequence

Additionally the type of connection is set up at the
beginning of the connection. The master adapts its
hopping frequency and its TX/RX timing according to the
packet type of the connection. Also the slave of the
connection will use these settings.

Receiver input bandwidth

Repeating of a packer has no influence on the hopping
sequence. The hopping sequence generated by the
master of the connection will be followed in any case.

That means a repeated packet will not be send on the
same frequency, it is send on the next frequency of the
hopping sequence.

3.3 Independent Operation Modes

The basic operation modes are:

A. Transmitting
1. Low channel (2402MHz)
2. Middle channel (2441MHz)
3. High channel (2480MHZz)
Receiving
Charging
Off

Cow
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3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material - Circuit Diagram
- PCB Layout - Instruction Manual
- Photo Document - Rating Label

- Technical Description
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4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level. The

test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according
to the procedures in ANSI C63.4: 2003.

4.3 Special Accessories and Auxiliary Equipment

The EUT was tested with following accessories

Description Manufacturer Type Rating
Dongguan  Yinli YLS0061- Input: AC100-240V 50/60Hz
AC/DC Adapter | Electronics Co., T050030 0.3A
Ltd. Output: DC5V 300mA
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4.4 Countermeasures to achieve EMC Compliance
The test sample which has been tested contained the noise suppression parts as described in

the Constructional Data Form or the Technical Construction File. No additional measures were
employed to achieve compliance.

4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test

Ant. Tower

1-4m

EUT& 3m
Support Unj

Turn Tahle

Ground Plane

Test Receiver

N

B oa
o 4a
&4
Pa
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Diagram of Measurement Equipment Configuration for Mains Conduction Measurement

EUT &
Support stand
LISN
&0cI
|
Ground plane
Testreceive | |__|L—
S

Diagram of Measurement Equipment Configuration for Conducted Transmitter
Measurement

RF Cable
Test

Receiver EUT
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Passed
Test date : 2011-09-19

Test standard : FCC Part 15.247(b)(4) and Part 15.203

Limit : the use of antennas with directional gains that do

not exceed 6 dBi

According to the manufacturer declared, the EUT has an internal antenna, the directional gain
of antenna is 0dBi, and the antenna connector is designed with permanent attachment and no
consideration of replacement. Therefore the EUT is considered sufficient to comply with the
provision.

Refer to EUT photo for details.
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5.1.2 Peak Output Power

RESULT: Passed
Test date : 2011-09-19

Test standard : FCC Part 15.247(b)(1)
Basic standard : ANSI C63.4: 2003
Limit : 1 Watt

Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High
Operation Mode : A

Ambient temperature : 20°C

Relative humidity : 50%

Atmospheric pressure : 101 kPa

Table 5: Test result of Peak Output Power, GFSK mod  ulation

Channel oo

Channel Frequency Peak Output Power Limit

(MHz) (dBm) (W) (W)
Low Channel 2402 5.59 0.00362 1
Middle Channel 2441 4.81 0.00303 1
High Channel 2480 4.15 0.00260 1

Remark: RBW is 1MHz

Table 6: Test result of Peak Output Power, 8DPSK mo  dulation

Channel Peak Output Power Limit
Channel Frequency
(MHz) (dBm) (W) (W)
Low Channel 2402 5.04 0.00319 1
Middle Channel 2441 4.40 0.00275 1
High Channel 2480 3.70 0.00234 1

Remark: RBW is 3MHz
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5.1.3 20dB Bandwidth

RESULT:

Date of testing
Test standard
Basic standard
Kind of test site

Test setup
Test Channel

2011-08-09

FCC Part 15.247(a)(1)
ANSI C63.4: 2003
Shielded room

Low/ Middle/ High

Operation Mode A
Ambient temperature 20C
Relative humidity 50%
Atmospheric pressure 101 kPa

Passed

Table 7: Test result of 20dB Bandwidth, GFSK modula  tion
Channel ZOdB Limit
Channel Frequency Bandwidth (MH2) Result
(MH2) (kHz)
Low Channel 2402 924 / Pass
Mid Channel 2441 942 / Pass
High Channel 2480 918 / Pass
Table 8: Test result of 20dB Bandwidth, 8DPSK modul  ation
Channel 20d|_3 Limit
Channel Frequency Bandwidth (MH2) Result
(MH2) (kHZz)
Low Channel 2402 1300 / Pass
Mid Channel 2441 1308 / Pass
High Channel 2480 1296 / Pass
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Test Plot of 20dB Bandwidth, GFSK

Low Channel
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High Channel
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Test Plot of 20dB Bandwidth, 8DPSK

Low Channel
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Middle Channel
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High Channel

® RBW 10 kHz Delta 3 [Tl ]
VBW 30 kHz -20.86 dB
Ref 10 dBm Att 20 4B SWT 20 ms -664.000000000 kHz

10 Marker| 1 [T1
—4182 dBm
Lo 4790 00 CcE

]

Delt I T1

f o : 22) 53 dB
== |, A A

MW[WU M/\_,JV M\/\/\’v\/‘!‘; FRUAAVAVRVAVE FAUA Vg st
20 - f( \in\nz
|30 f/“ X’ﬁ_

-60

70

80

-850

Center 2.48 GHz 200 kHz/ Span 2 MHz

Date: 19.SEP.2011 02:38:30




A TUVRheinland®

Produkte
Products

Prufbericht - Nr.: 17022076 001 Seite 19 von 50

Test Report No. Page 19 of 50

5.1.4 Conducted spurious emissions measured in 100k~ Hz
Bandwidth

RESULT: Passed
Date of testing : 2011-09-19

Test standard : FCC part 15.247(d)

Basic standard : ANSI C63.4: 2003

Limit : 20dB (below that in the 100kHz bandwidth within

the band that contains the highest level of the
desired power);

In addition, radiated emissions which fall in the
restricted bands, must also comply with the radiated
emission limits specified in 15.209(a)

Kind of test site : Shield room
Test setup

Test Channel : Low/ High
Operation mode : A

Ambient temperature : 22°C
Relative humidity : 52%
Atmospheric pressure : 101 kPa

All emissions are more than 20dB below fundamental, details refer to following test plot, and
compliance is achived as well.




A TUVRheinland®

Produkte
Products

Prufbericht - Nr.: 17022076 001 Seite 20 von 50

Test Report No. Page 20 of 50

Test Plot of 100kHz Bandwidth of Frequency Band Edg e, GFSK
modulation
Low Channel
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Low Channel, Band Edge
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Middle Channel
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High Channel, Band Edge

® RBEW 100 kHz Marker 4 [T1 ]
VBW 300 kHz -53.84 dBm
Ref 10 dBm Att 20 4B SWT 2.5 ms 2.484732000 GHz
10 Marker| 1 [T1
: 2132 aBm
o A7ca20D00 1=
} Marker| 2 [T;5 -
m - aul
[-10 A TUPUT GEZ
Marker| 3 [T1
20 -53}138 dBm
I \ o[ ageca0poo GE=
|-30

[T
\ir\r'
| K‘M\m Mt A J Al s A -
60 LA 12 A v A

g

Start 2.478 GHz 2.2 MHzZ/ Stop 2.5 GHz

Date: 19.8SEP.2011 02:03:20

Test Plot of 100kHz Bandwidth of Frequency Band Edg e, 8DPSK
modulation
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Low Channel, Band Edge
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High Channel
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High Channel, Band Edge
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5.1.5 Spurious Emission

RESULT: Passed
Date of testing : 2011-09-25 to 2011-09-28
Test standard : FCC part 15.247(d)
FCC Part 15.205
Basic standard : ANSI C63.4: 2003
Limits : Refer to 15.209(a) of FCC part 15.247(d)
Kind of test site : 3m Semi-Anechoic Chamber
Test setup
Test Channel : Low/ Middle/ High
Operation mode : A B
Ambient temperature : 23C
Relative humidity : 50%
Atmospheric pressure : 101 kPa
Remark:

During the pretest the EUT was rotated through threee orthogonal axes to determine the
attitude that maximizes the emissions. After that the EUT was manually handled to find the
orientation that has the maximum emission, which is the orientation shown in the test setup
photos.

Testing was carried out within frequency range 9kHz to the tenth harmonics.

For details refer to Appendix 1.
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5.1.6 Frequency Separation

RESULT: Passed
Date of testing 2011-09-19
Test standard FCC part 15.247(a)(1)
Basic standard : ANSI C63.4: 2003
Limit : = 25kHz or 2/3 of 20dB bandwidth, whichever is
greater
Test setup
Test Channel : Low/ Middle/ High
Operation Mode : A
Ambient temperature : 22°C
Relative humidity : 52%
Atmospheric pressure 101 kPa
Table 9: Test result of Frequency Separation, GFSK ~ modulation
Measured
Channel Channel Limit
Channel Frequency . Result
(MHz) Separation (kHz)
(MH2)
Low Channel 2402 1 > 25kHz or 2{3 of Pass
Adjacency Channel 2403 20dB bandwidth
Mid Channel 2441 1 > 25kHz or 2/_3 of Pass
Adjacency Channel 2442 20dB bandwidth
High Channel 2480 1 > 25kHz or 2/_3 of Pass
Adjacency Channel 2479 20dB bandwidth
Table 10: Test result of Frequency Separation, 8DPS K modulation
Measured
Channel Channel Limit
Channel Frequency . Result
(MH2) Separation (kHz)
(MHz)
Low Channel 2402 1 > 25kHz or 2/_3 of Pass
Adjacency Channel 2403 20dB bandwidth
Mid Channel 2441 1 > 25kHz or 2/_3 of Pass
Adjacency Channel 2442 20dB bandwidth
High Channel 2480 1 = 25kHz or 2/3 of Pass
Adjacency Channel 2479 20dB bandwidth
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Test Plot of Frequency Separation, GFSK modulation
Low Channel
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High Channel
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Test Plot of Frequency Separation, 8DPSK modulation
Low Channel

® REW 10 kHz Delta 2 [T1 ]
VBW 30 kHz 0.67 dB
Ref 10 dBm Att 20 dB SWT 30 ms -1.012000000 MHZ
10 Marker[ 1 [T1
—41 37 dBm
Lo 403000000 GH
T

Mrw w‘J wﬂm ‘wmwwuﬂw“ R

20

/1

*AWAA KA M‘J
e

-50

|60

70

|80

=90

Center 2.402 GHz 300 kHz/ Span 3 MHz

Date: 19.S8EP.2011 02:46:16




A TUVRheinland®

Produkte
Products

Prufbericht - Nr.: 17022076 001 Seite 29 von 50

Test Report No. Page 29 of 50

Middle Channel
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High Channel
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5.1.7 Number of hopping frequency

RESULT: Passed
Date of testing : 2011-09-19

Test standard : FCC part 15.247(a)(1)(iii)
Basic standard : ANSI C63.4: 2003

Limits : = 15 non-overlapping channels
Kind of test site : Shield room

Test setup

Test Channel : Low/ Middle/ High

Operation Mode : A

Ambient temperature : 22°C

Relative humidity : 52%

Atmospheric pressure : 101 kPa

Table 11: Test result of Number of hopping frequenc  y, GFSK

Frequency Range M?_iis;gﬁ]dg %l:]aa?]tr';[gl of Limit Result
2400 to 2483.5 MHz 79 >15 Pass

Table 12: Test result of Number of hopping frequenc  y, 8DPSK

Measured Quantity of
Hopping Channel

2400 to 2483.5 MHz 79 =15 Pass

Frequency Range Limit Result
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Test Plot of Number of hopping frequencies, GFSK
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Test Plot of Number of hopping frequencies, 8DPSK
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5.1.8 Time of Occupancy

RESULT: Passed
Date of testing : 2011-09-19

Test standard : FCC part 15.247(a)(1)(iii)
Basic standard : ANSI C63.4: 2003

Limits : 0.4s

Kind of test site : Shield room

Test setup

Test Channel : Low/ Middle/ High
Operation Mode : A

Ambient temperature : 20°C

Relative humidity : 50%

Atmospheric pressure : 101 kPa

Table 13: Test result of Time of Occupancy, GFSK mo  dulation

Channel Data Mode Pulse width Igﬂv(\e/:ﬁ?irrig Limit Result
(ms) © (s)

DH1 0.534 0.171 0.4 Pass

Low Channel DH3 1.550 0.248 0.4 Pass
DH5 3.070 0.327 0.4 Pass

DH1 0.533 0.171 0.4 Pass

Mid Channel DH3 1.550 0.248 0.4 Pass
DH5 3.090 0.330 0.4 Pass

DH1 0.540 0.173 0.4 Pass

High Channel DH3 1.550 0.248 0.4 Pass
DH5 3.090 0.330 0.4 Pass
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Table 14: Test result of Time of Occupancy, 8DPSK m  odulation

Pulse width | Measured |
Channel Data Mode Dwell time Result
(ms) ©) (s)

DH1 0.558 0.179 0.4 Pass

Low Channel DH3 1.840 0.294 0.4 Pass
DH5 3.060 0.326 0.4 Pass

DH1 0.564 0.180 0.4 Pass

Mid Channel DH3 1.820 0.291 0.4 Pass
DH5 3.100 0.331 0.4 Pass

DH1 0.558 0.179 0.4 Pass

High Channel DH3 1.820 0.291 0.4 Pass
DH5 3.060 0.326 0.4 Pass

Note:
Dwell time = Pulse width x (Hopping rate / Number of channels) x Period
Period = 0.4 (seconds/ channel) x 79 (channel) = 31.6 seconds
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Test Plot of Time of Occupancy, GFSK modulation
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Low Channel- DH5
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Middle Channel- DH1
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Middle Channel- DH3
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Middle Channel- DH5
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High Channel- DH1
® REW 1 MHz Delta 2 [T1 ]
VBW 3 MHz 1.07 dB
Ref 10 dBm Att 20 dB SWT 3 ms ~540.000000 ps
10 Marker| 1 [T1 l
-68] 70 dBm
Lo 1 Eochng
L AP
10
20
20
|20
|50 -
-60
-70
80
-850
Center 2.48 GHz 300 ns/

Date: 19.SEP.2011 02:09:28

High Channel- DH3

® RBW 1 MHz Delta 2 [T1 ]
VBW 3 MHz -33.61 dB
Ref 10 dBm Att 20 4B SWT 5 ms -1.550000 ms
10 Marker| 1 [T1
—-16}23 dBm
Lo A 0q
L aF
10
I
4
--20
30
|20
2
|- 50
60

-850

Center 2.48 GHz 500 ns/

Date: 19.SEP.2011 02:13:00




A TUVRheinland®

Produkte
Products

Prufbericht - Nr.: 17022076 001 Seite 38 von 50

Test Report No. Page 38 of 50

High Channel- DH5
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Test Plot of Time of Occupancy, 8DPSK modulation
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Low Channel- DH3
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Low Channel- DH5
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Middle Channel- DH1
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Middle Channel- DH5
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High Channel- DH3
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5.1.9 Conducted emissions

RESULT:

Date of testing
Test standard
Basic standard
Frequency range
Limits

Kind of test site

Test setup

Input Voltage (to AC
input of Adapter)
Operation Mode
Earthing

Ambient temperature
Relative humidity
Atmospheric pressure

For details refer to Appendix 1.

Passed

2011-09-13

FCC Part 15.107(a), FCC Part 15.207(a)
ANSI C63.4: 2003

0.15 - 30MHz

FCC Part 15.107(a), FCC Part 15.207(a)
Shield room

AC 120V, 60Hz

C

Not connected
23°C

50%

101 kPa
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5.1.10 Radiated emissions

RESULT: Passed
Date of testing : 2011-09-28

Test standard : FCC Part 15.109

Basic standard : ANSI C63.4: 2003

Test frequency : 30 - 6000MHz

Limite : FCC Part 15.109(a)

Kind of test site : 3m Semi-Anechoic Chamber
Test Setup

Input Voltage (to AC input : AC 120V, 60Hz

of Adapter)

Operation Mode : C

Earthing : Not connected

Ambient temperature : 23C

Relative humidity : 50%

Atmospheric pressure : 101 kPa

For details refer to Appendix 1.

The Radiated Emissions testing was performed in the X and Z axis mode. The X Axis mode is
the worst-case recorded in this test report.
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6. Safety Human exposure

6.1 Radio Frequency Exposure Compliance

6.1.1 Electromagnetic Fields

RESULT: Passed
Test standard : FCC KDB Publication 447498
Since maximum peak output power of the transmitter is <60/f(GHz)mW, i.e.

3.62mW<25(=60/2.4)mW, hence the EUT is exclueded from SAR evaluation according to
FCC KDB publication 447498 D01: Mobile Portable RF Exposure.
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7. Photographs of the Test Set-Up

Photograph 1 Set up for Radlated Em|SS|ons below 1GHz
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Photograph 2: Set- urRadlated Emissions, above 1GHz
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Photograph 3: Set-up for Coducted Emissions

Photograph 4: Set-up for Spurious Emissions (9kHz-3 ~ OMH2z)
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Photograph 5: Set-up for Spurious Emissions (30MHz-  1GHz)

=
W

Photograph 6: Set-up for Spurious Emissions (1GHz-1  8GHz)
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Photograph 7: Set-up for Spurious Emissions (18GHz-  26GHz)
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Figure 56: Test figure of spurious emissions, mode A.2, Vertical polarity (9kHz — 30MHZz),
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Figure 66: Test figure of spurious emissions, mode A.3, Vertical polarity (9kHz — 30MHZz),
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Figure 71: Test figure of spurious emissions, mode A.3, Horizontal polarity (1GHz —18GHz),
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Figure 74: Test figure of spurious emissions, mode A.3, Vertical polarity (18GHz — 26GHz),
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Figure 75: Test figure of spurious emissions, mode B, Horizontal polarity (9kHz — 30MHz),
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Figure 77: Test figure of spurious emissions, mode B, Horizontal polarity (30MHz — 300MHZz),
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Figure 78: Test figure of spurious emissions, mode B, Vertical polarity (30MHz — 300MHz),
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Figure 79: Test figure of spurious emissions, mode B, Horizontal polarity (300MHz — 1GHz),
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Figure 80: Test figure of spurious emissions, mode B, Vertical polarity (300MHz — 1GHz),
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Figure 81: Test figure of spurious emissions, mode B, Horizontal polarity (1GHz — 18GHz),
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Figure 82: Test figure of spurious emissions, mode B, Vertical polarity (LGHz — 18GHz), 8DPSK
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Figure 83: Test figure of spurious emissions, mode B, Horizontal polarity (18GHz — 26GHz),
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Figure 84: Test figure of spurious emissions, mode B, Vertical polarity (18GHz — 26GH2z),
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Figure 85: Test figure of Radiated emissions in restricted bands, Mode A.1, Horizontal, 8DPSK

oo 01 =1 1 o] o ORI 89
Figure 86: Test figure of Radiated emissions in restricted bands, Mode A.1, Vertical, 8DPSK
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Figure 87: Test figure of Radiated emissions in restricted bands, Mode A.3, Horizontal, 8DPSK
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Figure 88: Test figure of Radiated emissions in restricted bands, Mode A.3, Vertical, 8DPSK
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Figure 1: Test figure of spurious emissions, mode A .1, Horizontal polarity
(9kHz — 30MHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer; Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver
Identification: BH501 [TX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Low Channel (BDR)

Climate Condition: 23 ¢ 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022076 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 9kHz - 30MHz

Receiver: TUV ESCI 3

Transducer: TUV SAC Active Loop Antenna HFH2-Z2 / TUV ESCI3

Pre TUV 9K to 30M HFH2-72

Level in dBp\/m

|

1 £ —t t + } 1
9% 20 30 50 %00k 200 300 500 M 2M 3M  SM 10M 20 30M

Frequency in Hz

Result Table_Single
Frequency. Xy ;
Ml
. - 58.1 206 | H
0.034920 - 55.5 20.2 | H
0.422000 — 43.5 20.7 1 H
0.966000 41.9 - 203 | H
2710000 366 | 202 | H

Date: 25/08/2011 - Time: 10:58:08 Reviewed by:
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Figure 2: Test figure of spurious emissions, mode A

(9kHz — 30MHz) , GFSK Modulation

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Commeon Information
Manufacturer:
Test ltem;
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltagef Freq:
Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Arkon

Bluetooth Stereo Transmitter & Receiver
BH501 [TX]

FCC Part 15

RE

Tx @ Low Channel (BDR)

23 TC; 50 %RH; 101 kPa.
Power by li-ton battery

163082035 100, 200

17022076 001

Pass

Test distance is 3m, Vertical

9kHz - 30MHz
TUV ESCI 3
TUV SAC Active Loop Antenna HFH2-22 / TUV ESCI3

Pre TUV 9K to 30M HFH2-Z2

Levet in dBuV/m

Sk 20 30 50

100k 200 300 500 ™ 2M 3M 5M 10M 20 30M

Frequency in Hz

Result Table_Single

reguen QuasiPea eragi

60

0.034840 =

v

202 |V

0.974000 40.5 - 203V
5.218000 28.5 - 29|V

Date: 25/09/2011 - Time: 11:08:03

Tested by: __

.1, Vertical polarity

Reviewed by:
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Figure 3: Test figure of spurious emissions, mode A .1, Horizontal polarity
(30MHz — 300MHz) , GFSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test Item: Bluetooth Stereo Transmitter & Receiver
Identification: BH501[TX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Low Channel (BDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022076 001

Result: Pass

Comment; Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 30-300MHz

Receiver: TUV ESCI 3

Transducer: TUV SAC VHBB9124-511/ TUV ESCI 3-TUV SAC VHBB9124-511

TT_RE_FCC Part15_Class B_30-300MHz_pk_By WLC_2011Sept

Level in dBuV/m

30M 50 60 70 80 S0 100M 200 300M
Frequency in Hz

Limit and Margin QP

32.820000 10.6 141 234 400 | H
48.360000 6.8 10.8 33.2 400 | H
93.720000 59 10.2 37.6 435 | H
210.660000 121 16.5 31.4 435 | H

[ama {
Date: 9/26/2011 - Time: 5:24:14 Tested by: ‘mf!"‘medf Reviewed by:
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Figure 4: Test figure of spurious emissions, mode A .1, Vertical polarity
(30MHz — 300MHz) , GFSK Modulation

TUV Rheinland (Guangdong) Ltd, EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test item: Bluetooth Stereo Transmitter & Receiver
|dentification: BH501[TX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Low Channel (BDR)

Climate Condition: 23 T, 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022076 001

Resulit: Pass :

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 30-300MHz

Receiver: TUV ESCI 3

Transducer: TUV SAC VHBBG124-511/ TUV ESCI 3-TUV SAC VHBB9124-511

TT_RE_FCC Part15_Class B_30-300MHz_pk_By WLC_2011 Sept

BOT e e

607 -

e 2 Sl

40 - - - - 2 e e -

~FEG-15:209-30MAG 3m QP

Level in dBRV/m

20

30M 50 80 70 80 90 100M 200 300M

| . Frequency in Hz

Limit and Mar, ‘in QP’

45.240000 5.6 1.2 ~ 334 0.0V
§6.580000 6.0 10.3 34.0 400 | V
149,640000 9.6 135 33.9 435 | V
237.120000 13.6 18.1 324 48.0 |V

Date: 9/26/2011 - Time: 5:26:17 Tested bﬁm -_:«' Reviewed by:
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Figure 5: Test figure of spurious emissions, mode A .1, Horizontal polarity
(300MHz — 1GHz) , GFSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver
Identification: BHS01[TX]

Test Staridard: FCC Part 15

Test Detail: RE

Operation Mode; Tx @ Low Channel (BDR)

Climate Condition: 23 <C; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report Neo: 17022076 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 300M-1GHz

Receiver: TUV ESCI 3

Transducer: TUV SAC VULP8118A-461/ TUV ESCI 3-TUV SAC

VULP9118A-461

TT_RE_FCC Part15_Class B_300-1000MHz_PK_By WLGC_2011Sept

Level in dBuVAn

Frequency in Hz

Limit and Margin QP

349.380000 11.8 15.7 4.2 46.0 | H
436.860000 13.8 17.6 32.2 460 | H
585.240600 16.9 20.4 29.1 46.0 | H
769.680000 203 23.2 25.7 46.0 | H

Date: 9/27/2011 - Time: 9:48:30 i Reviewed by:
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Figure 6: Test figure of spurious emissions, mode A .1, Vertical polarity
(300MHz — 1GHz) , GFSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver

Identification: BH501[TX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Low Channel (BDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.

Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022076 001

Result: Pass

Comment; Test distance is 3m, Vertical

Subrange 1

Frequency Range: 300M-1GHz

Receiver: TUVESCI 3

Transducer: TUV SAC VULP9118A-461/ TUV ESCI 3-TUV SAC
VULP9118A-4681

TT_RE_FCC Part15_Class B_300-1 000MHz_PK_By WLC_2011Sept

! 8o~

T

9 SONF1G 3 QP

S

PT,Y S

Level in dBuv/m

0 t t + t
300M 500 600 700 300 900 16

Frequency in Hz

Limit and Margin QP
Fre e SiPeak

YuasiPeak
d

N 12.0 15.8 34.0 460 [V
492480000 15.0 18.8 31.0 46.0 | Vv
663.660000 19.2 ] 22.0 26.8 460 | v
869.820000 21.7 24,5 243 46.0 | V

Date: 9/27/2011 - Time: 9:46:46 Reviewed by:




Produkte
Products

Appendi L A TUVRheinland®

17022076 001
Page 11 of 100

Figure 7: Test figure of spurious emissions, mode A

(1GHz —18GHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd.

EMC Test Record (Emission)

Common Information
Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition;
Test Voitage/ Freq:
Receipt No:
Report No:
Resuit:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer;

Arkon

Bluetooth Stereo Transmitter & Receiver
BH501 [TX]

FCC Part 15

RE

Tx @ Middle Channel (BDR)

23 TC; 50 %RH; 101 kPa.
Power by li-ion battery

163082035 100, 200

17022076 001

Pass

Test distance is 3m, Horizontal

1GHz-18GHz
TUV SAC HF908
TUV SAC HF906/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HF906

.1, Horizontal polarity

EMC Test Service Hotline: +86-20-28391188

Level in dBuvim

1G 2G 3G 4G 5G 8 8 10G

Freguency in Hz

.75 33.7 -14.2 40.3 740 | H
4882,375000 52.6 -6.5 214 740 | H
7347.375000 46.9 0.3 2741 740 | H

14485.250000 54.8 7.9 18.2 740 | H-

Limit and Margin AV
S

. -14.2 274 540 | H
4882.375000 8.5 74 540 [ H
7347.375000 3563 -0.3 18.7 540 | H

14485,250000 434 7.9 10.6 540 [ H

Date: 9/28/2011 - Time: 2:55:44

Reviewed by:
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Figure 8: Test figure of spurious emissions, mode A .1, Vertical polarity
(1GHz - 18GHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem; Bluetooth Stereo Transmitter & Receiver
ldentification; BH501 [TX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Middle Channel (BDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022076 001

Resuilt: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 1GHz-18GHz

Receiver: TUV SAC HF906

Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF806

Pre TUV 1 to 18G HFO06

42O e o
1004~
£ 8ol
£
3
3 60
£
T 4
g 40 !
20 :
: 0 : + —t+—t —
| 1G 26 3G WG G e 8 106 186
i .
i Frequency in Hz ;
Limit and Margin PK
‘ - i

16 6|

. . \4
4882.375000 54.6 194 740 |V
7321.875000 49.1 0.4 249 740 |V
9763.500000 511 4.0 22,8 740 | V

requ

Limit and Margin AV

. 0!V
4882.375000 01V
7321.875000 5490 | V
9763.500000 540 |V

TR

Date: 9/28/2011 - Time: 2:49:57 Tested by; Reviewed by:
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Figure 9: Test figure of spurious emissions, mode A

(18GHz — 26GHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd.

.1, Horizontal polarity

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arken

Test Item: Bluetooth Stereo Transmitter & Receiver
tdentification: BH501[TX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Low Channel (BDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022076 001

Resuit: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 18GHz-26GHz

Receiver: TUV 3160-09

Transducer; TUV SAGC 3160-08/ TUV FSP30-TUV SAC 3160-09

Pre TUV 18 to 26.5 3160-09

1001

®
3

@
S

| FCCipartis 18:96G PK

5 18-26G AV
e

Level in dBuV/m
o
S

20

20 21 22 23 24 25 28
Freguency in GHz i

19593.000000

T X

22741.000000 52.2 4.5
25233.000000 52.0 6.1
Limit and Margin AV

19593.000000 0 H
22741.000000 40.2 i5 540 | H
25233.000000 40,7 X 540 | H

Date: 9/27/2011 - Time: 1:55:18

! _Reviewed by:
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Figure 10: Test figure of spurious emissions, mode
(18GHz — 26GHz), GFSK Modulation

TUV Rheinland (Guangddng) Lid.

A.1, Vertical polarity

EMC Test Service Hotling: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test item: Bluetooth Stereo Transmitter & Receiver
Identification: BH501[TX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Low Channel (BDR)

Climate Condition; 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022076 001

Result: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 18GHz-26GHz

Receiver: TUV 3160-09

Transducer; TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-08

Pre TUV 18 to 26.5 3160-09

Level in dBUV/m

| 19050.000000 |

21730.000000 51.3 42 227

24856.000000 52.5 5.1 215 740 |V

19050.000000

21730.000000 396 42

24856.000000 401 51 13.9 540 | V

Date: 8/27/2011 - Time: 1:32:18

re—

77 Reviewed by:
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Figure 11: Test figure of spurious emissions, mode A.2, Horizontal
polarity (9kHz — 30MHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer; Arkon

Tast ltem: Bluetooth Stereo Transmitter & Receiver
Identification; BH501 [TX]

Test Standard; FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Middle Channel (BDR)

Climate Condition: 23 TC; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-icn battery

Receipt No: 163082035 100, 200

Report No: 17022076 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 9kHz - 30MHz

Receiver: TUV ESCI 3

Transducer: TUV SAC Active Loop Antenna HFH2-Z2 / TUV ESCI3

Pre TUV 8K to 30M MFH2-Z2

F 10—
807
60
40

207

Level in dBuV/m

Y — i [ S S S
= T T T ‘

9% 20 3 50 00k 200 300 500 M 2M 3M SM  10M 20 30M
Frequency in Hz i

Result Table Single
Yl aa AVeTag

0.034920
0.958000 43.1 — 20.3
2.110000 40.3 - 20.2 ' H

Date: 25/09/2011 - Time: 10:52:26 Reviewed by:
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Figure 12: Test figure of spurious emissions, mode
(9kHz — 30MHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test [tem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Ciimate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Arkon

Bluetooth Stereo Transmitter & Receiver
BH501 [TX]

FCC Part 15

RE

Tx @ Middle Channel (BDR)

23 ¢, 50 %RH; 101 kPa.
Power by li-ion battery

163082035 100, 200

17022076 001

Pass

Test distance is 3m, Vertical

9kHz - 30MHz
TUV ESCI 3
TUV SAC Active Laop Antenna HFH2-Z2 / TUV ESCI3

Pre TUV 9K to 30M HFH2-Z2

A.2, Vertical polarity

Level in dBpV/m

0.017160

0.034840 - 437 v
1.074000 41.2 - 203 |V
$.810000 31.0 — 219 |V

Date: 25/09/2011 - Time: 10:46:26
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TUV Rheinland (Guangdong) Ltd.

Common Information
Manufacturer:
Test ltem:
Identification:

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:

Result:

Comment;

Subrange 1
Frequency Range:
Receiver:
Transducer:

Figure 13: Test figure of spurious emissions, mode
polarity (30MHz — 300MHz), GFSK Modulation

A.2, Horizontal

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Arkon

Bluetooth Stereo Transmitter & Receiver
BH501[TX]

FCC Part 15

RE

Tx @ Middie Channel
23 ¢ 50 %RH;
Power by li-ion battery
163082035 100, 200
17022076 001

Pass

Test distance is 3m, Horizontal

(BDR)
101 kPa.

30-300MHz
TUV ESCI 3 -
TUV SAC VHBB9124-511/ TUV ESCI 3-TUV SAC VHBB9124-511

TT_RE_FCC Parti5_Class B_30-300MHz_pk_By WLC_2011Sept

[y S —

i
}
i Y
i
H

-+~ FCC15:209 30M4G 3m QP

Level in dBpV/m

30M 50

80 80 100M 200

Frequency in Hz

33.000000 10.. 14.0 29.7 400 | H
45.240000 11.2 33.4 400 | H
69.300000 . 9.6 344 400 | H
185.280000 11.1 16.4 324 435 [ H

Date: 9/26/2011 - Time: 5:20:55

B

B %
b
i

ey _,

Tested by:
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Figure 14: Test figure of spurious emissions, mode A.2, Vertical polarity
(30MHz — 300MHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd. EMGC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test Item; Bluetooth Stereo Transmitter & Receiver
Identification: BH501[TX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Middle Channel (BDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022076 001

Result: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 30-300MHz

Receiver: TUV ESCI 3

Transducer: TUV SAC VHBB9124-511/ TUV ESCI 3-TUV SAC VHBB9124-511

TT_RE_FCC Part15_Class B_30-300MHz_pk_By WLC_2011Sept

Level in dBuV/m

+ 4 + 1 —
30M 50 &0 70 80 90 100M 200 30aM

: Frequency in Hz

34.200000 v
61.980000 6.4 104 33.6 400 |V
132.480000 8.6 125 34.9 435 |V
231.300000 13.3 17.8 327 460 [V

Date: 9/26/2011 - Time: 5:19:14 Reviewed by:




Appendix 1 A TUVRheinland®

17022076 001

Produkte Page 19 of 100

Products

Figure 15: Test figure of spurious emission_s, mode A.2, Horizontal
polarity (300MHz — 1GHz), GFSK Modulation

TUV Rheinland (Guangdong) iLtd. EMC Test Service Hotline; +86-20-28391188

EMC Test Record (Emission)

Common Informétion

Manufacturer: Arken

Test item: Bluetooth Stereo Transmitter & Receiver

Identification: BH501[TX]

Test Standard: FCC Pait 15

Test Detail: RE

Operation Mode: Tx @ Middle Channel (BDR)

Climate Gondition: 23 C; 50 %RH; 101 kPa.

Test Voltage/ Freq: Power by li-ion battery

Receipt No: : 163082035 100, 200

Report No: 17022076 001

Resuit: Pass

Comment: Test distance is 3m, Horizontal

Subrange 1

Frequency Range: ) 300M-1GHz

Receiver: TUV ESCI 3

Transducer: TUV SAC VULP9118A-461/ TUV ESCI 3-TUV SAC
VULP9118A-481

TT_RE_FCC Part15_Ctass B_300-1000MHz_PK_By WLC_201 18ept

Level In dBuv/m

300M 500 600 700 800 900 1G
Frequency in Hz {

d Margin QP

350.880000
501.600000 15.2
678.720000
867.720000

Date: 9/27/2011 - Time: 9:41:54 Reviewed by:
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TUV Rheinland (Guangdong) Lid.

Common Information

Manufacturer:
Test ltem:
Identification:

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:

Result:

Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Figure 16: Test figure of spurious emissions, mode A.2
(300MHz — 1GHz), GFSK Modulation

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Arkon

Bluetooth Stereo Transmitier & Receiver
BH501[TX]

FCC Part 15

RE

Tx @ Middle Channel (BDR)

23 °C; 50 %RH; 101 kPa.
Power by li-ion battery

163082035 100, 200

, Vertical polarity

17022076 001
Pass
Test distance is 3m, Vertical

300M-1GHz
TUVESCI 3
TUV SAC VULP9118A-461/ TUV ESCI 3-TUV SAC
VULP9118A-461

TT_RE_FCC Part15_Class B_300-1000MHz_PK_By WLC_2011Sept

15209 30MAG 37 QP

Level in dBpV/m

300M

1
500

Frequency in Hz

700

Limit and Margin QP

352.14000: 11.9 15.7 341 48.0 | V
488.64000 14.8 18.7 31.1 46.0 [V
651.420000 191 21.8 26.9 460 | V
868.380000 215 24.5 24.5 46.0 [V

Date: 9/27/2011 - Time: 9:44:07

Reviewed by:
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Figure 17: Test figure of spurious emissions, mode

polarity (1GHz — 18GHz), GFSK Modulation

TUV Rheinfand (Guangdong) Ltd.

A.2, Horizontal

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test Item; Bluetooth Stereo Transmitter & Receiver
Identification: BH501 [TX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Low Channel (BDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 170220786 001

Resuit: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 1GHz-18GHz

Receiver: TUV SAC HF906

Transducer: TUV SAC HF906f TUV FSP30-TUV SAC HFS06

Pre TUV 1 to 18G HF906

5C part151=18GPK

T

FEC part15-1=18G A

Leve] in dBuv/im
o
]
i

16 2G 3G 4G 5G

Frequency in Hz

1.375000

4803.750000 56.2

7366.500000 47.5 -0.3 26.5

74.0

9608.375000 48.8 3.9 25.2

74.0

Limit and Margin AV

1601.375(

4803.750000 50.8 4.3 3:2

7366.500000 35.3 0.3 18.7
9608.375000 37.8 3.9 16.2

Date: 9/28/2011 - Time: 2:35:17

EMC Test Service Hotline: +86-20-28391188
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Figure 18: Test figure of spurious emissions, mode A.2, Vertical polarity
(1GHz - 18GHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver
ldentification: BH501 [TX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Low Channe! (BDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022076 001

Result: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 1GHz-18GHz

Receiver: TUV SAC HF908

Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HF906

Level in dBuV/m

16 26 3G 4G 56 6 8 106 186G
Frequency in Hz

Limit and Margin PK
Mai OF

. . -14.5 386 740 | V
4803.750000 56.2 8.3 17.8 740 | V
7205.000000 47.6 1.2 264 740 [ V

12011.750000 §0.4 3.5 23.6 740 [V

Limit and Mar in AV

1601.375000 24.6 -14.5 294 540 |V
4803.750000 50.4 6.3 3.6 540 |V
7205.000000 370 -1.2 17.0 540 | V
12011.750000 396 3.5 14.4 540 |V

Date: 9/28/2011 - Time: 2:41:58
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Figure 19: Test figure of spurious emissions, mode A.2, Horizontal

polarity (18GHz — 26GHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver
Identification: BH501[TX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Middle Channel (BDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022076 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 18GHz-26GHz

Receiver: TUV 3160-09

Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09

Pre TUV 18 to 26.5 3160-09

@
S
+

100~ ;-

@
S
+

Level in dBUV/m
B
3

207

20

21 22 23 24 25
Frequency in GHz

740

19339.000000 50.3 3.8 237
21924.000000 50.9 13 231 74.0
2d273.060000 534 4.9 20.6 74.0

Limit and Margin AV

19239.000000 384 3.6 15.6
21924.000000 38.9 4.3 15.1
24273.000000 41.6 4.9 124

Date: 9/27/2011 - Time: 1:52:00
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Figure 20: Test figure of spurio

us emissions, mode A.2, Vertical polarity

(18GHz — 26GHz) , GFSK Modulation

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test item:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freg:
Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Arkon

Bluetooth Stereo Transmitter & Receiver
BH501[TX]

FCC Part 15

RE

Tx @ Middle Channel
23 T, 50 %RH;
Power by Ii-ion battery
163082035 100, 200
17022076 001

Pass

Test distance is 3m, Vertical

(BDR)
101kPa. -

18GHz-26GHz
TUV 3160-09
TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09

Pre TUV 18 t0 26.5 3160-09

Q0T - s e e

80

60

T FCC A5 18:26G PK

~ "FCCpatt518:26G AV
s

40

Level in dBpV/m

| 20

T

26

-Polarization

20068.060000 495 39 A
22046,000000 50.3 43 23.0 740 |V -
23565.000000 51.7 a7 22.3 73.0 |V

20068.000000 38.0 3.9 16.0 | 54.0
22046.000000 38.8 4.3 15.2 54.0
23585.000000 400 4.7 14.0 54.0

Date: 9/27/2011 - Time: 1:35:59

Reviewed by:
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Figure 21: Test figure of spurious emissions, mode

A.3, Horizontal

polarity (9kHz — 30MHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result:
Comment;

Subrange 1
Frequency Range:
Receiver:
Transducer:

Arkon

Bluetooth Stereo Transmitter & Receiver
BH501 [TX]

FCC Part 15

RE

Tx @ High Channel (BDR)
23 TC; 50 %RH;
Power by li-ion battery
163082035 100, 200
17022076 001

Pass

Test distance is 3m, Horizontal

101 kPa.

9kHz - 30MHz
TUV ESCI 3
TUV SAC Active Loop Antenna HFH2-Z2 / TUV ESC!3

Pre TUV 9K to 30M HFH2-22

Level in dBuVIm

t y
200 300

+
100k

9k 20 30 50 500 M 5M
Frequenay in Hz

Result Table_Single

0.017160 — 554 206 | H

0.034830 — 53.2 202 [ H

0.974000 42.2 . 203 | H

5.846000 28.2 o 218 | H

i)

Date: 25/09/2011 - Time: 10.40:34 Tested By ¥ Reviewed by:

T
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Figure 22: Test figure of spurious emissions, mode

A.3, Vertical polarity

(9kHz — 30MHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Resuit:
Comment:

Subrange 1
Frequency Range:
Receiver;
Transducer:

Arken

Bluetooth Stereo Transmitter & Receiver
BH501 [TX]

FCC Part 15

RE

Tx @ High Channel (BDR)
23 ¢, 50 %RH;
Power by li-ion battery
163082035 100, 200
17022076 001

Pass

Test distance is 3m, Vertical

101 kPa.

9kHz - 30MHz
TUV ESCI 3
TUV SAC Active Loop Antenna HFH2-Z2 / TUV ESCI3

Pre TUV 8K to 30M HFH2-Z2

Level in dBUV/m

+ 1
2M 3M  5M 10M

100k 200 300 500 ™
Frequency in Hz

0017160

0.034840 -

1.086000 426

5.866000 234

Date: 25/09/2011 - Time: 10:37:54

Reviewed by:
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Figure 23: Test figure of spurious emissions, mode A.3, Horizontal
polarity (30MHz — 300MHz), GFSK Modulation

TUV Rheinland (Guangdong) Lid. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver
Identification: BH501[TX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ High Channel (BDR)

Climate Condition: 23 C: 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022076 001

Result: Pass

Comment: Test distance is 3m, horizontal
Subrange 1

Frequency Range: 30-300MHz

Receiver: TUV ESCI 3

Transducer: TUV SAC VHBB9124-511/ TUV ESCI 3-TUV SAC VHBB8124-511

TT_RE_FCC Part15_Class B_30-300MHz_pk_By WLC_2011Sept

80T

i 80T =~ -

''''' - FCC1520930M-1G 3m QP

Level in dBuV/m
Y
o

204,

30M 50 60 70 8O 90 100M
Frequency in Hz

35.700000 0 v
49.980000 .4 10.8 33.6 40.0 | V
176.340000 10.4 14.7 331 435 |V
240.360000 13.5 18.2 32.5 46.0 |V

? ity -
Date: 9/26/2011 - Time: 5:30:37 Tested by: ¥¢féi. - Reviewed by:

——
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A TUVRheinland®

Figure 24: Test figure of spurious emissions, mode

A.3, Vertical polarity

(30MHz — 300MHz), GFSK Modulation

TUV Rheintand (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test tem:
Identification:

Test Standard:
Test Detail;
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:

Result:

Comment;

Subrange 1
Frequency Range:
Receiver:
Transducer:

Arkon

Bluetooth Stereo Transmitter & Receiver
BH501[TX]

FCC Part 15

RE

Tx @ High Channel (BDR)
23 C; 50 %RH;
Power by li-ion battery
163082035 100, 200
17022076 001

Pass

Test distance is 3m, Vertical

101 kPa.

30-300MHz
TUVESCI3
TUV BAC VHBB9124-511/ TUV ESCI 3-TUV SAC VHBB9124-511

TT_RE_FCC Part15_Class B_30-300MHz_pk_By WLC_2011Sept

Level in dBuv/m

90 100M
Frequency in Hz

70 80

31.740000 1.0 14.3 29.0 400 | V
45.240000 6.6 11.2 334 400 |V
123.720000 8.0 11.9 35.5 435 |V
239.280000 13.8 18.2 32.2 460 [ V

Date: 9/26/2011 - Time: 5:28:52

Tested by’ ,.=—ar_—¢.,——\4.} Reviewed by:
e

e —
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Figure 25: Test figure of spurious emissions, mode A.3, Horizontal
polarity (300MHz — 1GHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test tem: Bluetooth Stereo Transmitter & Receiver

Identification: BH501[TX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ High Channel (BDR)

Climate Condition: 23 'C; 50 %RH; 101 kPa.

Test Voltage! Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022076 001

Result: Pass

Comment: Test distance is 3m, Horizontal

Subrange 1

Frequency Range: 300M-1GHz

Receiver: TUVESCI 3

Transducer: TUV SAC VULP9118A-461/ TUV ESCI 3-TUV SAC
VULP9118A-461

TT_RE_FCC Part15_Class B_300-1000MHz_PK_By WLC_2011Sept

S

Level in dBuV/m

[ + + + +
300M 500 600 700 800 900 16
Frequency in Hz

Limit and Margin QP

6q
M

"365.100000 123 16.0 T 36.0

H
507.130000 15.8 19.0 30.2 46.0 | H
£94.440000 19.6 224 26.4 460 | H
876.480000 21.7 24.7 243 46.0 | H

Date: 9/27/2011 - Time: 9:51:11 : Reviewed by:
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TUV Rheinland (Guangdong) Ltd.

Common Information
Manufacturer:
Test Item:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voitage/ Freq:
Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Figure 26: Test figure of spurious emissions, mode
(300MHz — 1GHz), GFSK Modulation

A.3, Vertical polarity

EMC Test Service Hotline: +86-20-28391188

| EMC Test Record (Emission)

Arkon

Bluetooth Stereo Transmitter & Receiver
BH501[TX]

FCC Part 15

RE

Tx @ High Channel (BDR)
23 C; 50 %RH;
Power by li-ion battery
163082035 100, 200
17022076 001

Pass

Test distance is 3m, Vertical

101 kPa.

300M-1GHz

TUVESCI 3 )

TUV SAC VULP9118A-461/ TUV ESCI 3-TUV SAC
VULP9118A-461

TT_RE_FCC Part15_Class B_300-1 000MHz_PK_By WLC_2011Sept

Leve!in dByvim

500

600
Frequency in Hz

Limit and Margin QP

360.900000 v
501.960000 1641 18.9 30.9 46.0 [ Vv
605.220000 18.0 20.8 28.0 460 | V
879.240000 21.8 24.7 242 4.0 [V

Date: 9/27/2011 - Time: 10:08:31
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A TUVRheinland®

Figure 27: Test figure of spurious emissions, mode

polarity (1GHz —18GHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

A.3, Horizontal

Manufacturer; Arkon
Test Item; Bluetooth Stereo Transmitter & Receiver
Identification: BH501 [TX]
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ High Channel (BDR)
Climate Condition: 23 50 %RH; 101 kPa.
Test Voltage/ Freg: Power by li-ion battery
Receipt No: 163082035 100, 200
Report No: 17022076 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 1GHz-18GHz
Receiver: TUV SAC HF906
Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF908
Pre TUV 1 to 18G HF906
|
| e e et et e Ao e e . e e e e
T - B
100
] e -
s o
ol X
T 4 4 b)Y
57 e
T

26

3G ted 56 6 8 108

375 .. 740 | H
4968.875000 51.6 740 | H
7440.875000 47.8 26.2 740 | H

14532.000000 55.9 18.1 740 | H

Limit and Marg
Fel C!

in AV

1652.375000 27.8 -14.1 26.2 $4.0 | H
4958.875000 45.4 5.7 8.6 540 | H
7440.875000 36.0 03 18.0 540 | H
14532.000000 43.7 8.0 10.3 54.0 [H

Date: 9/28/2011 - Time: 3:03:59
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Figure 28: Test figure of spurious emissions, mode A.3, Vertical polarity
(1GHz - 18GHz), GFSK Modulation

TUV Rheinfand (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information .

Manufacturer: Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver
Identification: BHS01 [TX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ High Channel (BDR)

Climate Condition: 23 TC; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 183082035 100, 200

Report No: 17022076 001

Result: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 1GHz-18GHz

Receiver: TUV SAC HF906

Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HF906

€ part15 1-18G-PK

)

T

C parti51=18G4)

Level in dBuVim

16 26 36 46 56 6 8 10G 186
Frequency in Hz

4958.875000 56.8 -6.7 17.2

9614.750000 481 3.9 26.9 720
11886.375000 49.7 3.6 24.3 74.0

Limit and Margin AV‘

4958.875000 50.6 EX] v
9614.750000 365 ) 17.5 540 |V
11886,375000 38.0 X] 16.0 540 [V
Date: 9/28/2011 - Time: 3:10:14 Tested by: Reviewed by:
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Figure 29: Test figure of spurious emissions, mode

A.3, Horizontal

polarity (18GHz — 26GHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd.

Common Information
Manufacturer:
Test ltem:
Identification:

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:

Result:

Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

EMC Test Service Hotling: +86-20-283911 88

EMC Test Record (Emission)

Askon

Bluetooth Stereo Transmitter & Receiver
BH501[TX] :
FCC Part 15

RE

Tx @ High Channel (BDR)
23 ¢, 50 %RH;
Power by li-ion battery
163082035 100, 200
17022076 001

Pass

Test distance is 3m, Horizontal

101 kPa.

18GHz-26GHz
TUV 3160-09
TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09

Pre TUV 18 to 26.5 3160-09

Level in dBuv/m

18 19 20

21 22 23 24 25 26

Limit}and Marj‘ in PK ‘

(1130 Peal Corr,

20335.000000
22825.000000

25328.000000 |

Limit and Margin AV

52.3

22825.000000
25328.000000

Date: 9/27/2011 - Time: 1:57:42

Reviewed by:
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Figure 30: Test figure of spurious emissions, mode A.3, Vertical polarity
(18GHz — 26GHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test Item: Bluetooth Stereo Transmitter & Receiver

Identification: ’ BH501[TX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ High Channel (BDR)

Climate Condition: 23 'C; 50 %RH; 101 kPa.

Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022076 001

Resuit: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 18GHz-26GHz

Receiver: TUV 3160-09

Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
Pre TUV 18 to 26.5 3160-09

26G PK
[ R—

i i
FCCipart15 18-

(518:26G AV
" —

Level in dBuV/m

Limit and Margin PK

19463.000000 50.1 .
22212.000000 50.2 44 238 74.0
23935.000000 52.7 4.8 213 74.0

Limit and Margin AV

<|<|<t

19462.000000 v
22212.000000 384 44 15.6 54.0 |V
23935.000000 304 28 138 54.0 |V

Date: 9/27/2011 - Time: 1:40:52 Reviewed by:
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A TUVRheinland®

Figure 31: Test figure of spurious emissions, mode

B, Horizontal polarity

(9kHz — 30MHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer:
Test Item:
Identification:

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltagef Freq:
Receipt No:
Report No:

Result:

Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Arkon

Bluetooth Stereo Transmitter & Receiver
BH501 [TX]

FCC Part 15

RE

Rx @ Middle Channel
23 C; 50 %RH;
Power by li-ion battery
163082035 100, 200
17022076 001

Pass

Test distance is 3m, Horizontal

(BDR)
101 kPa.

9kHz - 30MHz
TUVESCI 3
TUV SAC Active Loop Antenna HFH2-Z2 / TUV ESCI3

Pre TUV 9K to 30M HFH2-22

Level in dBuVim

™ M 3M  5Mm 10M

Frequency in Hz

500

100K 200 300

0.017160 51.9 206 | H
0.034840 e 50.8 202 | H
0.938000 38.7 —- 203 | H
2.398000 30.2 - 203 | H

Date: 25/09/2011 - Time: 11:14:08
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Figure 32: Test figure of spurious emissions, mode B, Vertical polarity
(9kHz — 30MHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver
Identification: BH501 [TX] :

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Rx @ Middle Channel (BDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022076 001

Result: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: SkiHz - 30MHz

Receiver: TUV ESCI 3

Transducer: TUV SAC Active Loop Antenna HFH2-22 / TUV ESCI3

Pre TUV 9K to 30M HFH2-22

Level in dBuV/m

+ t + —+ + + =
gk 20 30 50 100k 200 300 500 ™ 2M 3M  5M 10M 20 30M
Frequency in Hz

Result Tablg AS n Iev .

requen QuasiPeal

5 46.8 206 |V
0.034840 — 44.7 202 |V
1.098000 41.7 - 203V
2.010000 35.6 -— 202 | v

Date: 25/09/2011 - Time: 11:26:08 Tested by: *Reviewed by:
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Figure 33: Test figure of spurious emissions, mode B, Horizontal polarity
(30MHz — 300MHz), GFSK Modulation

TUV Rheinland (Guangdong) Lid. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver
ldentification; BHS01{TX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Rx @ Middle Channel (BDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022076 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Freguency Range: 30-300MHz

Receiver: TUV ESCI 3

Transducer: TUV SAC VHBB9124-511/ TUV ESCJ 3-TUV SAC VHBB9124-511

TT_RE_FCC Part15_Class B_30-300MHz_pk_By WLC_2011Sept

Level in dBpV/m

30M 50 60 70 80 80 10DM 200 300M

Frequency in Hz

Limit and Margin QP
imit war o

31.620000 109 14.4 29.1 400 | H
50.820000 7.2 10.9 32.8 40.0 | H
123.540000 738 11.8 35.7 435 | H
205.500000 11.9 16.3 31.6 435 | H

Date: 9/26/2011 - Time: 5:14:18
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A TUVRheinland®

Figure 34: Test figure of spurious emissions, mode

B, Vertical polarity

(30MHz — 300MHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver
ldentification: BH501[TX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Rx @ Middle Channel (BDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freg: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022076 Q01

Resuit: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 30-300MHz

Receiver: TUV ESCI 3

Transducer: TUV SAC VHBB9124-511/ TUV ESCI 3-TUV SAG VHBB9124-511

TT_RE_FGC Part15_Class B_30-300MHz_pk_By WLC_2011Sept

[ — s

40

Levet in dBpVim

80 90 100M 200 300M
Frequency in Hz

Limit and Margin QP

37.880000 8.0 12,7 32.0 400 | V
54.420000 6.7 108 333 40.0 | V
109.500000 71 11.3 36.4 435 |V
225.060000 13.0 17.5 33.0 460 [V

Date: 9/26/2011 - Time: 5:16:24
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Figure 35: Test figure of spurious emissions, mode B, Horizontal polarity

(300MHz — 1GHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetcoth Stereo Transmitter & Receiver
Identification: BHS501 [TX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Rx @ Middle Channel (BDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022076 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 1GHz-18GHz

Receiver: TUV SAC HF908

Transducer: TUV SAC HF806/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HF908

607

- FEC-partt5 1=8GAK

Level in dBuV/m

20"

1G 26

3G 4G 56 6 8
Freguency in Hz

186

Limit and Mar 'n PK

[ 1031.875000 34.9 173 “ 304 74.0 | H
1626.875000 354 5150 38,6 740 | H
17864 594 105 14.9 740 | H

Lirpit and M"{’ in‘AV

Date: 9/28/2011 - Time: 4:35:07

1031.875000° 25.7 A73 283 540 | H
1626.875000 268 45.0 272 54.0 | H
17864.000000 7.2 105 63 54.0 [ H

{une2d

Tested by: 4. - Reviewed by:
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Figure 36: Test figure of spurious emissions, mode B, Vertical polarity
(300MHz — 1GHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test tem: Bluetooth Stereo Transmitter & Receiver
Identification: BH501 [TX]

Test Standard: FCC Part 15

Test Detail; RE

Operation Mode: Rx @ Middle Channel (BDR)

Climate Condition: 23 C, 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022076 001

Result: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 1GHz-18GHz

Receiver: TUV SAC HF906

Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF908

Pre TUV 1 to 18G HF906

Level in dBev/m

i Frequency in Hz r

Limit and Mar( in PK‘

1626.875000 384 -15.0 356 740 | V
3873.000000 40.0 -8.2 34.0 740 |V
17844.875000 §8.9 10.5 151 740 [V

I__im_it ‘avnd Margin AV

» 1626.875000 35.5 -15.0 18.5 54.0
3873.000000 284 8.2 25.6 54.0
17844.875000 46.8 1¢5 7.2 54.0

O,
4 99.23

<<

i,

Date: 9/28/2011 - Time: 4:30:39 Tested by:
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Figure 37: Test figure of spurious emissions, mode B, Horizontal polarity
(1GHz - 18GHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test [tem: Bluetooth Stereo Transmitter & Receiver
Identification: BH501[TX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Rx @ Middle Channel (BDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022076 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 18GHz-26GHz

Receiver: TUV 3160-09

Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09

Pre TUV 18 to 26.5 3160-09

1001

BOT: -+ e b e B

- ECCipat 5 18:36G PK

Level in dBuV/m

t and Margin PK

el axPeak: Col

18996.000000

E o1 H
22634.000000 51.4 4.5 740 | H
24983.000000 52.7 5.8 740 | H
Limit and Margin AV
el

18996.000000 X X
22634.000000 394 4.5 14.6 54.0
24983.000000 40.7 5.8 13.3 54.0

x|x|z|

Date: ©/27/2011 - Time: 1:49:44 Reviewed by:
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Figure 38: Test figure of spurious emissions, mode B, Vertical polarity
(1GHz - 18GHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test Item; Bluetooth Stereo Transmitter & Receiver
|dentification: BHS01[TX]

Test Standard: FCC Part 15

Test Detalil: RE

Operation Mode: Rx @ Middle Channe! (BDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022076 001

Result: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 18GHz-26GHz

Receiver: TUV 3160-09

Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09

Pre TUV 18 to 26.5 3160-09

- IFCCiparts 18:36@ PK

Level in dBuV/im

Limit and Margin PK

axPeak

19482.000000
21859.000000
24247,000000

<<l

Limit and

19482.000000 | . . X
21859000000 384 43 148 54,0
24247.000000 4.6 49 12.4 54.0

< <<,

e )
G

eated by: :g&a{mf‘ Reviewed by:

Date: 9/27/2011 - Time: 1:43:55
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A TUVRheinland®

Figure 39: Test figure of spurious emissions, mode

B, Horizontal polarity

(18GHz — 26GHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Comirion Information
Manufacturer;
‘Test ltem:
Identification:

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage! Freq:
Receipt No:
Report No:

Result:

Comment;

Subrange 1
Frequency Range:
Receiver:
Transducer:

Arkon

Bluetooth Stereo Transmitter & Receiver
BH501{TX]

FCC Part 15

RE

Rx @ Middle Channel
23 ¢, 50 %RH;
Power by li-ion battery
163082035 100, 200
17022076 001

Pass

Test distance is 3m, Horizontal

(BDR)
101 kPa.

300M-1GHz

TUV ESCI 3

TUV 8AC VULP9118A-461/ TUV ESCI 3-TUV SAC
VULP9118A-461

TT_RE_FCC Part15_Class B_300-1000MHz_PK_By WLC_2011Sept

Level in dBpV/m

0
300M

500 700 800

Frequency in Hz

600

Limit and Margin QP

347.940000 11.8 15.6 34.1 480 | H
500.220000 15.4 18.9 30.6 460 | H
659.820000 19.3 219 267 460 [ H 1
856.140000 214 243 246 460 { H

Date: 9/27/2011 - Time: 9:29:35

whel;
__ Reviewed by:
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Figure 40: Test figure of spurious emissions, mode B, Vertical polarity
(18GHz — 26GHz), GFSK Modulation

TUV Rheinland {(Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem; Bluetooth Stereo Transmitter & Receiver

Identification: BHS501[TX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Rx @ Middle Channel (BDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.

Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022076 001

Resuilt: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 300M-1GHz

Receiver: TUV ESCI 3

Transducer: TUV SAC VULP9118A-461/ TUV ESCI 3-TUV SAC
VULP9118A-461

TT_RE_FCC Parti5_Class B_300-1000MHz_PK_By WLC_2011Sept

Level in dBuVim

300M 500 600

Frequency in Hz

Limit and Margin QP
Gy [T QliasiReak: o

=Fre

375.600000 126 16.3 334 46.0 [V
463.080000 14.6 18.2 31.4 460 | V
603.120000 18.1 20.7 27.9 46.0 | V
807.180000 21.0 237 25.0 46.0 [V

Date: 9/27/2011 - Time: 9:24:20 Reviewed by:
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Figure 41: Test figure of Radiated emissions inres  tricted bands, Mode A.1,
Horizontal, GFSK Modulation

TUV Rheinland (Guangdong) Ltd. EMGC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver
Identification: BH501[TX]

Test Standard: FCC Part 15

Test Detail: Band edge

Operation Mode: Tx @ Low Channel (BDR)

Climate Condition: 23 ¢ 50 %RH; 101 kPa.
Test Voltage/ Freq; Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022076 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 2GHz-3GHz

Receiver: TUV SAC HF906

Transducer: TUV SAC HF808/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HF906

Level in dBuV/im

2.3908986000.GH
- 47.508 dBuV{m»

2350

Frequency in MHz

§ 0938
@

{ mt 93})
Date: 9/27/2011 - Time: 4:10:08 Tested b)kﬁ«:f.;zg;wm Reviewed by:
Ry
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Vertical, GFSK Modulation

TUV Rheinland {Guangdong) Ltd.

Common Information
Manufacturer;
Test ltem:
ldentification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Figure 42: Test figure of Radiated emissions in res

tricted bands, Mode A.1,

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Arkon

Bluetooth Stereo Transmitter & Recsiver
BH501 [TX]

FCC Part 15

Band edge

Tx @ Low Channel (BDR)
23 C; 50 %RH;
Power by li-ion battery
163082035 100, 200
17022076 001

Pass

Test distance is 3m, Vertical

101 kPa,

2GHz-3GHz
TUV SAC HF906
TUV SAG HF806/ TUV FSP30-TUV SAC HF908

Pre TUV 1 to 18G HF908

402150000/GHz-~.
~901744 4B\

54.257 dBuV/m... §

Level in dBpvm

2.390316000 GHz ™~

i 210 20 2340 2350 2380 ' 2407
« Frequency in MHz
Pa:
Date; 9/27/2011 - Time; 4:07:48 Tested %g“" Reviewed by:
Cha

g
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Figure 43: Test figure of Radiated emissions in res

Horizontal, GFSK Modulation

TUV Rheinland (Guangdong) Ltd.

tricted bands, Mode A.3,

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test ltem:
ldentification:
Test Standard:
Test Detalil:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver;
Transducer:

Arkon

Bluetooth Stereo Transmitter & Receiver
BH501 [TX]

FCC Part 15

Band edge

Tx @ High Channel (BDR}
23 C; 50 %RH,
Power by li-ion battery
163082035 100, 200
17022076 001

Pass

Test distance is 3m, Horizontal

101 kPa.

2GHz-3GHz
TUV SAC HFS08
TUV SAC HF908/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HF906

Leve! in dBuV/m

2474 2480

2500
Frequency in MHz

2490 2510

Date: 9/27/2011 - Time: 3:59:46

(i

Tested by: x“inéyReviewed by:
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Figure 44: Test figure of Radiated emissions in res

Vertical, GFSK Modulation

TUV Rheinland (Guangdong) Ltd.

tricted bands, Mode A.3,

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result;
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Arkon

Bluetooth Stereo Transmitter & Receiver
BH501 [TX]

FCC Part 15

Band edge

Tx @ High Channe! (BDR)
23 C; 50 %RH;
Power by li-ion battery
163082035 100, 200
17022076 001

Pass

Test distance is 3m, Vertical

101 kPa.

2GHz-3GHz
TUV SAC HF906
TUV SAC HF906/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HF906

10075
95
ot

851

75%
701

557

507,

45T

Leve! in dBuV/m

40
35

30

20

2474 2480

+
2490 2500

Frequency in MHz

Date: 8/27/2011 - Time: 4:02:24

{ 2018.20
L
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Figure 45: Test figure of spurious emissions, mode

polarity (9kHz — 30MHz), 8DPSK Modulation

TUV Rheintand (Guangdong) Ltd.

A.1, Horizontal

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon
Test ltem: Biuetooth Stereo Transmitter & Receiver
Identification: BH501 [TX]
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Low Channel (EDR)
Climate Condition: 23 TC; 50 %RH; 101 kPa.
Test Veltage/ Freq: Power by li-ion battery
Receipt No: 163082035 100, 200
Report No: 17022076 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 9kHz - 30MHz
Receiver: TUV ESCI 3
Transducer: TUV SAC Active Loop Antenna HFH2-Z2 / TUV ESCI3
Pre TUV 9K to 30M HFH2-Z2
100 ; i :
- -
L S X ! L !
& 40 et e =
A R - -
e .
4 % i
201~ ! . |
- 9% 20 30 50 1(;0k 200 300 500 1;Vl ZA/I M M 10M 20 3oM
Frequency in Hz

ble

0.017160

0.034840 -~ 56.3

0.422000 — 434

1.114000 42.5 -

2.018000 30.4 =]

Date: 25/09/2011 - Time: 14:10:48

{ansze)
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Figure 46: Test figure of spurious emissions, mode A.1, Vertical polarity
(9kHz — 30MHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Lid. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon
Test ltem: Bluetooth Stereo Transmitter & Receiver
Identification: BH501 [TX]
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Low Channel (EDR)
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery
Receipt No: 163082035 100, 200
Report No; 17022076 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 9kHz - 30MHz
Receiver: TUVESCI 3
Transducer: TUV SAC Active Loop Antenna HFH2-22 / TUV ESCI3
Pre TUV 9K to 30M HFH2-22
007 — r ;
20 ;’
e 5 %
3 60 ) i
z X ! : .
g iy W P W L Y T P
£ | ¥ y i s
) 5 - j
-30 + + + t t + 1
ek 20 30 50 100k 200 300 500 M 2M 3M 5M 10M 20 30M
Frequency in Hz

ResqlgT ble‘Sin I

0.017160 — 45.6 206 | V
0.034920 - 4.9 202 |V
0.974000 41.3 — 23|V
5.866000 28.5 - 219V

Date: 25/09/2011 - Time: 14:05:27




Appendi 1 A TUVRheinland®

17022076 001
Produkte
Products Page 51 of 100

Figure 47: Test figure of spurious emissions, mode A.1, Horizontal
polarity (30MHz — 300MHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver
Identification: BH501[TX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ l.ow Channel (EDR)

Climate Condition: 23 G 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022076 001

Resuilt: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 30-300MHz

Receiver: TUVESCI 3

Transducer: TUV SAC VHBB9124-511/ TUV ESCI 3-TUV SAC VHBB9124-511

TT_RE_FCC Part15_Class B_30-300MHz_pk_By WLC_2011Sept

80T - . : S— PR

£ FEE-15:200 30M:1G-3m QP
30016 -3m QF
& N
I a0
c i
= L e e g
i b isa
0 H— 1 - ik "
l‘"“\‘wmmﬁt"‘* Il Ut N
+ + ) + ;
[ + ; } — {
30M 50 60 70 80 90 100M 200 300M

Freguency in Hz

37.320000 8.4 12.8 31.6 40.0 [ H
52560000 6.4 108 33.6 400 | H
130.020000 8.3 124 35.2 435 | H
218.040000 13.0 17.2 33.0 46.0 | H

Date: 9/26/2011 - Time: 4:53:47
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Figure 48: Test figure of spurious emissions, mode A.1, Vertical polarity
(30MHz — 300MHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd.

Common Information

Manufacturer:

Test ltem:

Identification:

Test Standard:

Test Detail:

Operation Mode:
Climate Condition:

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Test Voltage/ Freg:

Receipt N

o}

Report No:

Result:

Comment:

Subrange

Frequency Range:

Receiver:

1

Transducer:

. Arkon
Bluetooth Stereo Transmitter & Receiver
BH501[TX]
FCC Part 15
RE
Tx @ Low Channel (EDR)
23 ¢ 50 %RH; 101 kPa.
Power by li-ion battery
163082035 100, 200
17022076 001
Pass
Test distance is 3m, Vertical

30-300MHz
TUV ESCI 3
TUV SAC VHBB9124-511/ TUV ESCI 3-TUV SAC VHBB9124-511

TT_RE_FCC Part15_Class B_30-300MHz_pk_By WLC_2011Sept

Level in dBpV/im

80

9-36M=1G-3m Q,P

60 70 80 90 100M 200 300M
Frequency in Hz

3 E 30.7 400 | V
68.760000 ) 4.3 400 |V
152.700000 9.6 3.9 435 | V
|_253.680000 14.6 19.0 31.4 46.0 | V

Date: 9/26/2011 - Time: 4:55:43

Tested by: (LY Reviewed by:

¢ ”
o
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Figure 49: Test figure of spurious emissions, mode A.1, Horizontal
polarity (300MHz — 1GHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd. EMGC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetcoth Stereo Transmitter & Receiver

Identification: BH501[TX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Low Channel (EDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.

Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022076 001

Result: Pass

Comment: Test distance is 3m, Horizontal

Subrange 1

Frequency Range: 300M-1GHz

Receiver; TUV ESCI 3

Transducer: TUV SAC VULPS118A-461/ TUV ESCI 3-TUV SAC
VULP9118A-461

TT_RE_FCC Part15_Class B_300-1000MHz_PK_By WLC_2011Sept

80 } ; 7

bt FCC 15209300~ M
£ B o UG 3i nd
3 R )
X
a
S w0 ]
= ! | |
] i biie "
z s ....“...M Py m'Y - f
— hd L8 t {_ T :
- [ERL P S
1
0 + + T
300M 500 600 700 800 flelo] 16

Frequency in Hz

352,140000 H
501.960000 1564 18.9 30.9 46.0 | H
740.280000 19.9 22.8 2641 46.0 | H
881.340000 21.8 24.7 242 460 | H

Reviewed by:

Date: 9/27/2011 - Time: 10:18:29




Produkte
Products

Appendix 1
17022076 001
Page 54 of 100

A TUVRheinland®

Figure 50: Test figure of spurious emissions, mode

(300MHz — 1GHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Lid.

Common Information

Manufacturer:

Test ltem:

Identification:
Test Standard:
Test Detail:

Operation Mode:
Climate Condition:

EMC Test Service Hotline: +86-20-28391188

A.1, Vertical polarity

EMC Test Record (Emission)

Tést Voltage/ Freq:

Receipt N

0!

Report No:

Result:

Comment:

Subrange

Frequency Range:

Receiver:

1

Transducer:

Arkon

Bluetooth Stereo Transmitter & Receiver

BH501[TX]
FCC Part 15

RE

Tx @ Low Channel
C; 50 %RH;
Power by li-ion battery
163082035 100, 200

23

17022076 001
Pass
Test distance is 3m, Vertical

300M-1GHz
TUV ESCI 3
TUV SAC VULP9118A-461/ TUV ESCI 3-TUV SAC
VULP9118A-461

(EDR)

101 kPa.

TT_RE_FGCG Part15_Class B_300-1000MHz_PK_By WLC_2011Sept

l.evel in dBuVim

@
=]

FCC 157200 30M-1G3m Q.
3 : o

40

500

600

Frequency in Hz

800 900

339.54Q000 1.8 164 34.5 46.0 [ V
434.760000 13.8 17.6 324 46.0 | V
632.160000 18.5 214 27.5 46.0 [ V
§43.180000 21.2 241 24.3 46.0 |V

Date: 9/27/2011 - Time: 10:25:31

Reviewed by:
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Figure 51: Test figure of spurious emissions, mode A.1, Horizontal
polarity (1GHz —18GHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test item:; Bluetooth Stereo Transmitter & Receiver
identification: BH501 [TX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Low Channel (EDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022076 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 1GHz-18GHz

Receiver: TUV SAC HF908

Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HF206

120 P -
- i i
U : ]
g sof- i, e et FCCpants-1=tsapk
£ i =
g e e e e e FEC parti5g18G;
z i o
T o f N\ X P rile |
3 A A\ AR A 7
b ReTrate
B e s Mol N o
o — — . +—t —t
16 26 36 € 56 s 8 108 186

. | . 740 | H
4803756000 56.9 . 740 | H
9313.000000 48.1 3.5 259 740 | H

13786.125000 55.4 7.6 18.6 740 | H ]

Limit and Ma_l_'_rin AV ]

1601.375000 26.7 <14.5 27.3 540 | H
4803.750000 421 6.3 11.9 540 [ H
9313.000000 36.5 35 17.8 540 | H
13786.125000 431 1.6 10.9 540 | H

Date: 9/28/2011 - Time: 4:02:43 Tested by: { 1 )
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Figure 52: Test figure of spurious emissions, mode A.1, Vertical polarity

(1GHz - 18GHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon
Test ltem: Bluetooth Stereo Transmitter & Receiver
Identification: BH501 [TX]
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Low Channel (EDR)
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery
Receipt No: 163082035 100, 200
Report No: 17022076 001
Resuit: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 1GHz-18GHz
Receiver: TUV SAC HF906
Transducer; TUV SAC HF906/ TUV FSP30-TUV SAC HF908
Pre TUV 1 to 18G HF906
L 1 : )
1007+~ :
£ 8 foelen FCC part15-1=186 PK
%‘: [ " Sl el s rﬂ;C"Earﬂ'S?"-'l‘S@”ﬂj
3 4 » A i s
E _M%‘?j B b ! e e
20 ; ‘ it -+
I~ i { 1 1
16 26 36 6 56 6 8
Frequency in Hz

. 0 37.2 -14.5 36.8 740 |V

4803.75000t 54.2 6.3 19.8 740 | V

11786.50000 49.1 3.7 249 740 |V
13796.75000i 57.6 7.7 164 740 | V _

Limit and Margin AV

1601.375000 28.9 «14.5 251

4803.750000 50.4 6.3 3.6 540 [V
11786.500000 374 37 16.6 640 |V
13796.750000 453 7.7 8.7 540 [V

Date: 9/28/2011 - Time: 3:57:13
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TUV Rheinland (Guangdong) Ltd.

Figure 53: Test figure of spurious emissions_, mode
polarity (18GHz — 26GHz), 8DPSK Modulation

A.1, Horizontal

EMC Test Service Hotline; +86-20-28391188

EMC Test Record (Emission)

Commen Information

Manufacturer:
Test Item:
Identification:
Test Standard:
Test Defalil:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:

Result:

Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer;

Arkon

Bluetooth Stereo Transmitter & Receiver
BH501[TX]

FCC Part 15

RE

Tx @ Low Ghannel (EDR)

23 C; 50 %RH; 101 kPa.
Power by li-icn battery

163082035 100, 200

17022076 001

Pass

Test distance is 3m, Horizontal

18GHz-26GHz
TUV 3160-09
TUV SAC 3160-09f TUV FSP30-TUV SAC 3160-09

Pre TUV 18 to 26.5 3160-09

100 - - ; T
: I 1
: A A Y D A
k) i FCCr5ai16 182
- : ¥
£ i i I |
5 n . e . 5 AN
S 60 i i i i 1 FCCPart1518= Al
Q RN AU S GO Y . Tt g = =
£ 4 5,
B i ok h
[ . N
o i
5 :
20 i
L B ~ !
18 19 20 21 22 23 24 25 26

Frequency in GHz

Limit and Mgr in PK

MaxPi

22723.000000 518
25596.000000 529

T|x|x

54 211 74.0

19487.000004

Limit and Margin AV

22723,000000 | 40.1

4.5 | 13.9 54.0

25598.000000 | H“.1

54 | 12.9 53.0

Date: 9/27/2011 - Time: 2:07:05

Reviewed by:

A TUVRheinland®
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Figure 54: Test figure of spurious emissions, mode A.1, Vertical polarity
(18GHz — 26GHz), V Modulation

TUV Rheinland (Guangdong) Lid. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon
Test (tem: Bluetooth Stereo Transmitter & Receiver
ldentification: BH501[TX]
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Low Channel (EDR)
Climate Cenditien: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery
Receipt No: 163082035 100, 200
Report No: 17022076 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range; 18GHz-26GHz
Receiver: TUV 3160-09
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
Pre TUV 18 to 26.5 3160-09
100 () o ¥ ¥ T ¥ T
RS SO I e . S~ !
8 - FCCIpEI5 18:06G P
£ |
> e TR N ; ECCIpat{5 18 265A
%‘ 1 - — — e ﬁiwg—w
= 40 . = Ay aaaa
% L N ~ 1
U1E ' 1‘9 20 I 21 2‘2 ) 23 24 2‘5 2.6
Frequency in GHz

Limit and Margin PK
o

18518.000000 50.8 3.3 23.2 740 | V
22808.000000 51.9 4.6 221 740V
25397.000000 521 5.2 219 740 | V

Limit and Margin AV

18518.000000 38.9 33 151 540 | Vv
22808.000000 40.3 4.6 3.7 540 |V
25397.000000 40.6 5.2 134 540 | v

Date: 9/27/2011 - Time: 2:33:16
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A TUVRheinland®

Figure 55: Test figure of spurious emissions, mode

A.2, Horizontal

polarity (9kHz — 30MHz), 8DPSK Modulation

TUV Rheinland (Guangdongy Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test liem:
ldentification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Arkon

Bluetooth Stereo Transmitter & Receiver
BH501 [TX]

FCC Part 15

RE

Tx @ Middie Channel
23 ¢ 50 %RH;
Power by li-ion battery
163082035 100, 200
17022076 001

Pass

Test distance is 3m, Horizontal

(EDR)
101 kPa.

9KkHz - 30MHz
TUVESCI 3
TUV SAC Active Loop Antenna HFH2-Z2 / TUV ESCI3

Pre TUV 9K to 30M HFH2-22

Level in dBp\v/m

9k 20 3¢ 50

+ + t ¥
100% 200 300 500 M M 3M sM 10M

20 3oM
Frequency in Hz
0.017400 57.1 207 | H
0.034920 — 55.2 202 [ H
1.110000 4.7 = 203 | H
2.202000 324 -— 202 [ H
Date: 25/09/2011 - Time: 13:55:47 Tested by: Reviewed by:
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Figure 56: Test figure of spurious emissions, mode

A.2, Vertical polarity

(9kHz — 30MHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver
Identification: BH501 [TX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Middle Channel (EDR)

Climate Condition: 23 C; 50 %RH,; 101 kPa.

Test Voltage/ Freq:

Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022076 001

Result: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 9kHz - 30MHz

Receiver: TUV ESCI 3

Transducer: TUV SAC Active Loop Antenna HFH2-Z2 / TUV ESCI3

Pre TUV 9K to 30M HFH2-22

Leve! in dBUV/m

9k 20 30 50

100k 200 300 500 ™
Frequency in Hz

10M 20 30M

0.017160
0.034520 — 443 20.2
1.062000 40.2 20.3
2.018000 36.7 = 20.2 ]

Date: 25/09/2011 - Time: 14:00:49

Hey
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Figure 57: Test figure of spurious emissions, mode A.2, Horizontal
polarity (30MHz — 300MHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver
Identification: BH501[TX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Middle Channe! (EDR)

Climate Condition: 23 T 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No; 17022076 001

Resuilt: Pass .

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 30-300MHz

Receiver: TUV ESCI3

Transducer: TUV SAC VHBB9124-511/ TUV ESCI 3-TUV SAC VHBB9124-511

TT_RE_FCC Part15_Class B_30-300MHz_pk_By WLG_2011Sept

Level in dBpW/m

30M 50 80 70 80 90 100M 200 300M
Freguency in Hz

. 0 9.8 13.2 30.2 400 | H
51.180060 74 10.8 329 400 | H
130.980000 83 12.4 36.2 435 | H
213.600000 124 16.7 311 435 | H

Date: 9/26/2011 - Time: 5:01:25 Reviewed by:
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Figure 58: Test figure of spurious emissions, mode A.2, Vertical polarity

(30MHz — 300MHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Lid. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver
Identification: BH501[TX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode:
Climate Condition:

Tx @ Middle Channel (EDR)

23 C;

50 %RH; 101 kPa.

Test Voltage/ Freg: Power by li-ion battery
Receipt No: 163082035 100, 200

Report No: 17022076 001

Resuilt: Pass

Comment: Test distance is 3m, Vertical
Subrange 1

Frequency Range: 30-300MHz

Receiver: TUVESCI 3

Transducer:

TUV SAC VHBB9124-511/ TUV ESCI 3-TUV SAC VHBB9124-511

TT_RE_FCC Part15_Class B_30-300MHz_pk_By WLC_2011Sept

80

T
1
¢
T

o
o

FEC 15209 30M=1G-3m QP
L LIRS RS 1RO

Level in dBpV/m
-
]

N
S

o oy +

50

60

70 80 90 100M 200 300M
Freguency in Hz

K 9.9 13.4 30.1 400 |V -
53.880000 6.4 10.8 33.6 40.0 | V
135.720000 89 12,6 346 435 | Vv
223.440000 12.8 17.5 334 460 | Vv

Date: 9/26/2011 - Time: 4:58:39

)
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Figure 59: Test figure of spurious emissions, mode A.2, Horizontal
polarity (300MHz — 1GHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Lid. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test Item: Bluetooth Stereo Transmitter & Receiver

Identification: BH501[TX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Middle Channel (EDR)

Climate Condition: 23 TC; 50 %RH; 101 kPa.

Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022076 001

Result: Pass '

Comment: Test distance is 3m, Horizontal

Subrange 1

Frequency Range: 300M-1GHz

Receiver: TUV ESCI 3

Transducer: TUV SAC VULP9118A-461/ TUV ESCI 3-TUV SAC
VULPS9118A-481

TT_RE_FCC Partt5_Class B_300-1000MHz_PK_By WLC_2011Sept

1o m— P : J—

;| FCC5.209 30M-1

Levetin dBuV/m

300M 500 800 700 800 900 1G
Frequency in Hz

Limit and Margin QP

366.840000 H
464.520000 14.5 18.3 31.5 H
597.840000 17.2 2086 28.8 46.0 | H
792.780000 20.5 23.5 255 46.0 [ H

Date: 9/27/2011 - Time: 10:16:20 Reviewed by:
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Figure 60: Test figure of spurious emissions, mode A.2, Vertical polarity

(300MHz — 1GHz), 8DPSK Modulation

TUV Rheiniand (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test Item: Bluetooth Stereo Transmitter & Receiver
Identification: BH501[TX]

Test Standard: FCC Part 15

Test Detail; RE

Operation Mode: Tx @ Middle Channel (EDR)

Climate Condition: 23 TC; 50 %RH; 101 kPa.

Test Voltage/ Freq: Power by li-ion battery
Receipt No: 163082035 100, 200
Report No: 17022076 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 300M-1GHz
Receiver: TUVESCI 3
Transducer: TUV SAC VULP9118A-461/ TUV ESCI 3-TUV SAC
VULP9118A-461
TT_RE_FCC Part15_Class B_300-1000MHz_PK By WLC_2011Sept
80 F— ; ; :
H { i
i 5 :
C i T FOCT 15209 S0NE R AR
s = i — s
=5
L 400 e ot
g ponp ":"-!M,,: -:1 u‘!‘
SUOUM 5(‘!0 600 7‘00 8!‘)0 900 1‘(5

Frequency in Hz

Limit and Ma

rgin QP

356.700000 v
476.760000 147 186 31.3 46.0 | V
674.520000 19.3 222 26.7 46.0 [V
839.220000 21.9 24.9 241 46.0 |V
Date: 9/27/2011 - Time: 10:23:19 Reviewed by:
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Figure 61: Test figure of spurious emissions, mode

A.2, Horizontal

polarity (1GHz — 18GHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd.

Common Information

Manufacturer:
Test [tem:
Identification:

Test Standard:
Test Detait:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:

Result:

Comment;

Subrange 1
Frequency Range:
Receiver:
Transducer:

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Arkon

Bluetooth Stereo Transmitter & Receiver
BH501 [TX]

FCC Part 15

RE

Tx @ Middle Channel (EDR)

23 TC; 50 %RH; 101 kPa.
Power by li-ion battery

163082035 100, 200

17022076 001

Pass

Test distance is 3m, Horizontal

1GHz-18GHz
TUV SAC HF906
TUV SAC HF906/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HF906

12
10 -
P, -
E 80 H FEC parti51=18G-P|
- 2 Iy -
- 60 (1 LY i FECpart15g-18G3
c — 7 "y —T Aa
T - AT P
4 W—.&m-e:;j_,__ b )
I I
1G 26 36 4G 56 6 ] 106 186
Frequency in Hz

R

626. -14.2 39.6 740 [ H
4880.250000 6.5 214 740 | H
7338.875000 0.4 27.2 740 | H
13805,250000 7.8 16.8 740 | H

Limjt and Mar in AV

1626.875000 225 ~14.2 3t.5 54.0
4880.250000 484 6.5 56 54.0
7338.875000 35.2 0.4 18.8 54.0
(' 13805.250000 45.4 78 86 54.0

Date: 8/28/2011 - Time: 3:47:29

ey Reviewed by:
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A TUVRheinland®

Figure 62: Test figure of spur

ious emissions, mode A.2, Vertical polarity

(1GHz - 18GHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon
Test item: Bluetooth Stereo Transmitter & Receiver
Identification; BHS501 [TX]
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Middle Channel (EDR)
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery
Receipt No: 163082035 100, 200
Report No: 17022076 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 1GHz-18GHz
Receiver: TUV SAC HF906
Transducer: TUV SAC HF306/ TUV FSP30-TUV SAC HF906
Pre TUV 1 to 18G HF906
120
100 e
E 8 iﬁ:}\ FECpart151=186-PK
F [
3 sop—— i iy F
% 4 N ) R
3 - 7? e \\.‘.m,.;“ ) NS
201
l)1G 26 36 4G 56 6 8 1l;G 18G
Frequency in Hz

1626.875000

1626.875000 37.4 -14.2 36.6 740 |V

4882.375000 54.9 -6.5 181 740 |V

9366.125000 48.6 35 254 740 | V
13584.250000 50.2 5.0 23.8 TAQ | V
Limitand M

v

4882.375000 50.9 6.5 v
9366.125000 36.6 35 v
13584.250000 38.8 5.0 Vv

Date: 9/28/2011 - Time: 3:51:59
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Figure 63: Test figure of spurious emissions, mode

polarity (18GHz — 26GHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No;
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Arkon

Bluetooth Stereo Transmitter & Receiver
BHS501[TX]

FCC Part 15

RE

Tx @ Middle Channel
23 C; 50 %RH;
Power by li<ion battery
163082035 100, 200
17022076 001

Pass

Test distance is 3m, Horizontal

(EDR)
101 kPa.

18GHz-26GHz
TUV 3160-09
TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09

Pre TUV 18 10 26.5 3160-09

FCCRa1518:26G PK
FCCpEt15 186G AV
]

Level in dBuV/m

B

26
Frequency in GHz

A TUVRheinland®

A.2, Horizontal

19401.000000

51,0

22667.000000

51.8

25495.000000

§3.3

Limit and Margin AV
CY,

22467.000000

25455.000000

12.9

Date: 9/27/2011 - Time: 2:17:27
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Figure 64: Test figure of spurious emissions, mode A.2, Vertical polarity
(18GHz — 26GHz), 8DPSK Modulation

TUV Rheinland {(Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver
Identification: . BH501[TX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Middle Channel (EDR)

Clitnate Condition: 23 TC; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion baitery

Receipt No: 163082035 100, 200

Report No: 17022076 001

Resuit: Pass

Comment; Test distance is 3m, Verticat

Subrange 1

Frequency Range: 18GHz-26GHz

Receiver; TUV 3160-09

Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-0¢

Pre TUV 18 to 26.5 3160-09

10O = g ’ gy ¥ -7 ey

a0 S : - PG pa1E TEdeE PK

Levs! in dBuV/m
]
i
i
|
+
|
)
t

Frequency in GHz

Limit and Margin PK
Sy SMaxee:

|

8.000000 49.9 35 241 740 |V
21469.000000 51.3 | 4.2 22.7 740 |V
24208.000000 535 | 49 205 740 |V

Limit and Margin AV“

19278.000000 38.3 35 15.7 540 |V
21469.006000 39.7 4.2 14.3 54.0 | V
24208.000000 41.6 4.9 12.4 54.0 | V

(a7t
Date: 9/27/2011 - Time: 2:31:37 Tesf‘e,@g@_ Reviewed by:
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Figure 65: Test figure of spurious emissions, mode A.3, Horizontal
polarity (9kHz — 30MHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetcoth Stereo Transmitter & Receiver
identification: BH501 [TX]

Test Standard: FCC Part 16

Test Detail: RE

Operation Mode: Tx @ High Channel (EDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by fi-ion battery

Receipt No; 163082035 100, 200

Report No: 17022076 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 9kHz - 30MHz

Receiver: TUVESCI3

Transducer: TUV SAC Active Loop Antenna HFH2-22 / TUV ESCI3

Pre TUV 9K to 30M HFH2-Z2

Levet in dBuV/m

1 3 t t t t t +

9k 20 30 50 100k 200 300 500 M 2M 3M  5M 10M
H Frequency in Hz

0.017400 - 57.0 20.7
0.034920 — 55.3 20.2
1,022000 42.8 — 20.3
2.206000 35.0 - 20.2

Date: 25/092011 - Time; 13:51:17 Reviewed by:
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Figure 66: Test figure of spurious emissions, mode A.3, Vertical polarity
(9kHz — 30MHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission

Common information

Manufacturer: Arkon

Test Item; Bluetooth Stereo Transmitter & Receiver
Identification: BH501 [TX]

Test Standard: " FCC Part 15

Test Detail: RE

Operation Mode: Tx @ High Channel (EDR) .
Climate Condition: 23 C; 50 %RH,; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022076 001

Result: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 9kHz - 30MHz

Receiver: TUV ESCI 3

Transducer: TUV 8AC Active Loop Antenna HFH2-Z2 / TUV ESCI3

Pre TUV 9K fo 30M HFH2-22

c —
£
3 T
a I
k-1 - -
£ LT
g ] T
[ 1
- P S S— - B o — -
o I i
Lo ]
|
| - Sk e
26 : - e
30 f + + + t +
9k 20 30 50 100k 200 300 500 ™ 2M 3M  5M 10M 20 30M

Frequency in Hz

0.034920 - 487 202 | vV
0.422000 — 36.5 20.7 | v ]
1.102000 37.3 - 203 |V
5.914000 29.5 - 218 | v

‘ Wig.28

el

Date: 25/09/2011 - Time: 13:26:36 Tested by:
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A TUVRheinland®

Figure 67: Test figure of spurio

us emissions, mode A.3, Horizontal

polarity (30MHz — 300MHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test litem;
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition;
Test Voltage/ Freq:
Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Arkon

Bluetooth Stereo Transmitter & Receiver
BH501[TX]

FCC Part 15

RE

Tx @ High Channel (EDR)
23 T 50 %RH;
Power by li-ion battery
163082035 100, 200
17022076 001

Pass

Test distance is 3m, Horizontat

101 kPa.

30-300MHz
TUV ESCI 3
TUV SAC VHBB9124-511/ TUV ESCI 3-TUV SAC VHBB9124-511

TT_RE_FCC Part15_Class B_30-300MHz_pk_By WLC_2011Sept

Levet in dBuv/m

80 90 100M
Frequency in Hz

60 70 300M

5 . 14.1 28.2 400 | H.
47.040000 .. 11. 32.8 400 | H
66.720000 .. 9. 33.8 400 | H

109.680000 6.9 11.3 36.6 435 ' H

Date: 9/26/2011 - Time: 5:04:01
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A TUVRheinland®

Figure 68: Test figure of spurious emissions, mode

(30MHz — 300MHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd.

A.3, Vertical polarity

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test [fem: Bluetooth Stereo Transmitter & Receiver
Identification: BH501[TX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ High Channel (EDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.

Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200
Report No: 17022076 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 30-300MHz
Receiver: TUV ESCI 3
Transducer; TUV SAC VHBB9124-511/ TUV ESCI 3-TUV SAC VHBB9124-511
TT_RE_FCC Part15_Class B_30-300MHz_pk_By WLC_2011Sept
80 T i !
- : i ;
6O H !
£ :
s :
L 40
=
T
K|
300M

. . 14.3 29.0 40.0 | V
50.520000 X 10.8 33.2 40.0 | V
115.980000 g 15 35.7 435 | V
219.300000 12.7 173 33.3 46.0 [V

Date: 9/26/2011 - Time: 5:06:54
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C
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A TUVRheinland®

Figure 69: Test figure of spurious emissions, mode
polarity (300MHz — 1GHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd.

EMC Test Record (Emission)

Commmon Information

A.3, Horizontal

EMC Test Service Hotline: +86-20-28391188

Manufacturer: Arkon
Test item: Bluetooth Stereo Transmitter & Receiver
Identification: BH501[TX] ’
Test Standard: FCC Part 15
Test Detail: } RE
Operation Mode; Tx @ High Channel (EDR)
Climate Condition: 23 TC; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-fon battery
Receipt No: 163082035 100, 200
Report No: 17022076 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 300M-1GHz
Receiver: TUV ESCI 3
Transducer: TUV SAC VULP9118A-461/ TUV ESCI 3-TUV SAC
VULP9118A-461
TT_RE_FCC Part15_Class B_300-1000MHz_PK_By WLC_2011Sept
o o : ; [ !

c® : e 'FCC 15200 30W-1

s = ; it : ‘

ITS

5

B
3‘;)0M ’ 5(’)0 SEJU 700 BBO 1IG
Frequency in Hz

387.180000 12.7 16.6 33.3 46.0 | H
475.680000 14.8 18.5 3.2 46.0 | H
678.360000 19.4 222 26.6 460 | H
976.560000 22.9 25.8 311 540 [H

Date: 9/27/2011 - Time: 10:20:05 Tested by: 4
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Figure 70: Test figure of spurious emissions, mode A.3, Vertical polarity
(300MHz — 1GHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188
EMC Test Record (Emission)

Common Information

Manufacturer; Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver

Identification: BH501{TX]

Test Standard; FCC Part 15

Test Detail: RE

Operation Mode: Tx @ High Channel (EDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.

Test Voltage/ Freq; Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022076 001

Result: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Freguency Range: 300M-1GHz

Receiver: TUV ESCI 3 .

Transducer: TUV SAC VULP9118A-461/ TUV ESCI 3-TUV SAC
VULP9118A-461

TT_RE_FCC Part15_Class B_300-1000MHz_PK_By WLC_2011 Sept
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T FCC15.209"30M-1G3m Q
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300M 500 600 700 800 900 16

Frequency in Hz

350.760000 v
492.480000 14.9 18.8 311 46.0 | V
692.340000 19.5 224 265 460 |V
854.400000 21.2 24.3 248 460 | V

Date: 9/27/2011 - Time: 10:27.05 Reviewed by:
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Figure 71: Test figure of spurious emissions, mode A.3, Horizontal
polarity (1GHz —18GHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test Item: Bluetooth Stereo Transmitter 8 Receiver
Identification: BH501 [TX]

Test Standard; FCC Part 15

Test Detall: RE

Operation Mode: Tx @ High Channel (EDR)

Clhimate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022076 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: © 1GHz-18GHz

Receiver: TUV SAC HF906

Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF908

Pre TUV 1 to 18G HF306

£ -FCC panit5-1=186 PK
F i
8 o partts g,
£ o
g . WY f..y‘ . E
I ;
16 26 3G 4G G 3 8 106 18G

Frequency in Hz

H

49.9 740 | H

8673.37500 46.3 1.7 27.7 740 (H
 413822,250000 §7.4 8.0 16.9 740 [ H

Limit and Margin AV

1652.375000 25.0 -14.1 28.0 54.0 | H
4958.875000 45.5 6.7 8.5 540 | H
8673375000 34.7 17 193 540 ] H
13822.250000 45.5 - 80 8.5 540 { H

Date: 9/28/2011 - Time: 3:41:27
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Figure 72: Test figure of spurious emissions, mode A.3, Vertical polarity
(1GHz — 18GHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test Item: Bluetooth Stereo Transmitter & Receiver
Identification: BH501 [TX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ High Channel (EDR)

Climate Condition: 23 C; 50 %RH; 101 kPa,
Test Voltage! Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022076 001

Resuit: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 1GHz-18GHz

Receiver: TUV SAC HF906

Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF208

Pre TUV 1 to 18G HF906

120
100
rearth

E 80 M FEGpart15-1=18C-P
3 1 [
g s0 - CC-parttsg-18G,
= 7 s B TR s
T 4 / L -, O
E  S—— kA - yaroam e o

O R ~

o + ¥

1G 26 3G 4G 56 6 8 106G 18G

Frequency in Hz

Limit and Margin PK

1662.375000 374 -14.1 36.9 740 | V
4958.875000 53.6 6.7 204 740 |V
8448.125000 47.1 1.1 26.9 740 |V
| 13803.125000 56.8 7.8 17.2 740 [V

Limit and Mar m A_V

1652.375000 30.5 +14.1 235

4958.875000 45.9 6.7 8.1 v

8448.125000 354 i1 18.6 v
13803.125000 45.5 7.8 8.5 v

28
i e2e

o Reviewad by:

Date: 9/28/2011 - Time: 3:37:18 Tested by:
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Figure 73: Test figure of spurious emissions_, mode A.3, Horizontal
polarity (18GHz — 26GHz), 8DPSK Modulation

TUV Rheinfand (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test Item: Bluetooth Stereo Transmitter & Receiver

ldentification: BH501[TX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ High Channe! (EDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.

Test Voltage/ Freq: Power by li-ion battery

Receipt No: | : 163082035 100, 200

Report No: 17022076 001

Result: Pass

Comment: Test distance is 3m, Horizontal

Subrange 1 .

Frequency Range: 18GHz-26GHz

Receiver: TUV 3160-09

Transducer: TUV SAG 3160-09/ TUV FSP30-TUV SAC 3160-09
Pre TUV 18 to 26.5 316009

Level in dBuV/m

Limit and Margin PK

24872.000000 52.9 541 211 74.0

9.000000
22192.000000 38.6
24872.000000 40.3 (4] 13.7 540 | H

Date: 9/27/2011 - Time; 2:20:02
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Figure 74: Test figure of spurious emissions, mode A.3, Vertical polarity
(18GHz — 26GHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver
Identification: BHS501[TX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode:; Tx @ High Channel (EDR)

Climate Condition: 23 ¢ 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022078 001

Result: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 18GHz-26GHz

Receiver: TUV 3160-09

Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09

Pre TUV 18 to 26.5 3160-09

o M

40 " —

Level in dBuV/m

21998.000000 50.3
24168.000000 53.6

Limit and Margin AV

19486.000000 . y
21998.000000 38.8 43 0V
24168.000000 5 49 0|V

Date: 9/27/2011 - Time: 2:29:08 Tested by:
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Figure 75: Test figure of spurious emissions, mode

(9kHz — 30MHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon
Test ltem: Bluetooth Stereo Transmitter & Receiver
Identification: BH501 [TX]
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Rx @ Middle Channel (EDR)
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery
.Receipt No: 163082035 100, 200
Report No: 17022076 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 9kHz - 30MHz
Receiver: TUV ESCI 3
Transducer: TUV SAG Active Loop Antenna HFH2-Z2 / TUV ESCI3
Pre TUY 9K to 30M HFH2-Z2
100
E
o 1 ; -
g IRISANN
3 . 1 , i
i, : | VRN - L
! ’s S NN N
ied [ ] I [ Tt '; T i
8k 20 30 50 100k 200 300 SO0 ™ 2M 3M 5M 10M 20 30M
Frequency in Hz

0.017160

0.034840 -

20.2

0.970000 41.6 -

20.3

2.206000 3541

20.2

Date: 25/09/2011 - Time: 14:52:29

Tniigos
(I
N

Tested by: Reviewed by:

A TUVRheinland®

B, Horizontal polarity
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A TUVRheinland®

TUV Rheinland (Guangdong) Ltd.

Common Information

Figure 76: Test figure of spurious emissions, mode
(9kHz — 30MHz), 8DPSK Modulation

B, Vertical polarity

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Manufacturer: Arkon
Test ltem; Bluetooth Stereo Transmitter & Receiver
Identificaticn: BH501 [TX]
Test Standard: FCC Part 15
Test Detail: RE .
Operation Mode: Rx @ Middle Channel (EDR)
Climate Condition: 23 ¢ 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery
Receipt No: 183082035 100, 200
Report No: 17022076 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 9kHz - 30MHz
Receiver: TUV ESC! 3
Transducer: TUV SAC Active Loop Antenna HFH2-Z2 / TUV ESCI3
Pre TUV 8K 1o 30M HFH2-22
10 — P : 7
80~ } :
€ 80
2 a0k . : ! -
@ . £ .
i v s i, —
T i * {
[ PN SO ALY | s S ! oo
K] nI ‘ — x !
e b ) S S— -
8k 20 30 50 100k 200 300 500 m 2M 3M  5M 10M 20 30M
Frequency in Hz

0.017160 .
0.034840 o 44.0 20.2
4.130000 M6 - 20.3
2.206000 329 — 202 |V

Date: 25/09/2011 - Time: 14:56:35

wians

i

4

Tested by:-; ﬁ&éjﬁ?f Reviewed by:

T
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Figure 77: Test figure of spurious emissions, mode B, Horizontal polarity
(30MHz — 300MHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test [tem: Bluetooth Stereo Transmitter & Receiver
Identification: BH501[TX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Rx @ Middle Channel (EDR)

Climate Condition; 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: ) 17022076 001

Result: Pass

Comment: Test distance is 3m, Horizontat
Subrange 1

Frequency Range: 30-300MHz

Receiver: TUV ESCI 3

Transducer: TUV SAC VHBB9124-511/ TUV ESCI 3-TUV SAC VHBB9124-511

TT_RE_FCC Part15_Class B_30-300MHz_pk_By WLC_2011Sept

80 T ; i

60

o
P
|
|

5:209-30M=1G-3m QP
(LTSI RS,

Level in dBpV/m
S
El

+

-+
{
|
!
i
i
i
:
|

i i
0 t t + d
30M 50 60 70 80 90 100M 200 300M
Frequency in Hz

Limit and Margin QP

34.080000 9.1 13.8 309 400 | H
56.880000 8.7 1.0 333 400 [ H
120.480000 7.7 11.6 358 4351 H
223.440000 13.0 17.5 33.0 46.0 [ H

Date: 9/26/2011 - Time: 5:11:33 i Reviewed by:
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Figure 78: Test figure of spurious emissions, mode B, Vertical polarity

(30MHz — 300MHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver
identification: BHS501[TX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Rx @ Middle Channel (EDR)

Climate Condition: 23 ¢ 50 %RH; 101 kPa.

Test Voltage/ Freq: Power by li-ion battery
Receipt No; 163082035 100, 200
Report No: 17022075 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 30-300MHz
Receiver: TUVESCI 3
Transducer: TUV SAC VHBB9124-511/ TUV ESCI 3-TUV SAC VHBBS124-511
TT_RE_FCC Part15_Class B_30-300MHz - pk_By WLC_2011Sept
80 7 7 e : 9!
o .
§ ey e ey e e — FGE 5209 30ME1 G-3m-QP
g 40 - - F -
£ ; :
et L fon b1 it " ol s
J N +..,.; a3 e + - ,I,. ey - e e ] “‘WE‘
oM 50 8 70 80 80 100 20 “s0m
Frequency in Hz

Lim'itkand M

Erequiencs

080000 9.2 13.8 30.8 40.0 [ V
48.780000 6.4 10.8 33.6 400 [V
136.680000 3.9 12.6 34.6 435 (Vv
221.280000 13.0 174 33.0 460 [V

Date; 9/26/2011 - Time: 5:08:16

Reviewed by:
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A TUVRheinland®

Figure 79: Test figure of spurious emissions, mode

B, Horizontal polarity

(300MHz — 1GHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd.

EMG Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test [tem:
ldentification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:

Arkon
Bluetooth Stereo Transmitter & Receiver
BH501[TX]

FCC Part 15

RE

Rx @ Middle Channgl
23 C; 50 %RH;

(EDR)
101 kPa.

Test Voltagef Freq: Power by li-ion battery
Receipt No: 163082035 100, 200
Report No: 17022076 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 300M-1GHz
Receiver: TUVESCI 3
Transducer: TUV SAC VULP3118A-461/ TUV ESCI 3-TUV SAC
VULP9118A-461
TT_RE_FCC Part15_Class B_300-1000MHz_PK_By WLC_2011Sept
0 R I (I v !
uuuuu | = L
Ll . FCC 157209 30M- TS 3raP
E o e ovrr s s f -l
1 - 1
B 401 ~— 1
& H
% . N . . Lo diad .n;u%’vn‘-
20 AR ARG G S | !
....... + I ;
0 i |
300M 500 600 700
Frequency in Hz

Limit and Margin QP

360.54000 .
£03.700000 156.1 19.0 30.9
695.880000 195 224 26.5 460 | H
882.780000 21.8 24.8 24.2 460 [ H

Date: 9/27/2011 - Time: 10:14:26

" Reviewed by:
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Figure 80: Test figure of spurious emissions, mode B, Vertical polarity
(300MHz — 1GHz), 8DPSK Modulation

TUV Rheintand (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer; Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver

identification: BH501{TX]

Test Standard; FCC Part 15

Test Detail: RE

Operation Mode: Rx @ Middle Channel (EDR)

Climate Conditior: 23 C; 50 %RH; 101 kPa,

Test Voltage/ Freg: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022076 001

Resuit: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Fregquency Range: 300M-1GHz

Receiver: TUVESC! 3

Transducer: TUV SAC VULP9118A-461/ TUV ESCI 3-TUV SAC
VULP9118A-461

TT_RE_FCG Part15_Class B_300-1000MHz_PK_By WLC_2011Sept

80T~ 7 7 :
£ H ' Il
£ H S—— A

60 { FCC 5209 30K-4G 3
€ o i na
= - 1
=3
3 4ot —
£ - — .
-l .. —
. g |
i - ; B !
] + + t t —i
300M 500 800 700 800 900 16

Frequency in Hz

363.000000 5

473.940000 14.8 18.5 31.2 46.0
638.460000 18.7 218 27.3 46.0
742.380000 20.0 228 26.0 46.0

Date: 9/27/2011 - Time: 10:10:53 Reviewed by:
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A TUVRheinland®

TUV Rheinland (Guangdong) Ltd.

Common Information
Manufacturer:
Test Item:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result:
Comment:

Subrange 1
Freguency Range:
Receiver:
Transducer:

Figure 81: Test figure of spurious emissions, mode
(1GHz — 18GHz), 8DPSK Modulation

B, Horizontal polarity

EMC Test Service Hotline: -+86-20-28391188

EMC Test Record (Emission)

Arkon

Biuetooth Stereo Transmitter & Recelver
BH501 [TX]

FCC Part 15

RE

Rx @ Middle Channel
23 TC; 50 %RH;
Power by ii-ion battery
163082035 100, 200
17022076 001

Pass

Test distance is 3m, Horizontal

(EDR)
101 kPa.

1GHz-18GHz
TUV SAC HF906
TUV SAC HFS06/ TUV FSP30-TUV SAC HFS08

Pre TUV 1 to 18G HF906

€ partt51=186-Pl

C part15--18Gy

Level in dBpVim

4 + .
46 56 © 8
Frequency in Hz

186G

-15.0

5026.575000 424 ]

-6.6

3.6 74.0

18000.000000 62.3 |

11.4

I|TiT

11.7 740

Limit and Margin AV

1626.876000 24.5 -16.0 295 540 | H
5026.875000 30.7 6.6 233 540 [ H
18000.000000 50.5 114 3.5 540 | H

Date: 9/28/2011 - Time: 4:17:26
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Figure 82: Test figure of spurious emissions, mode B, Vertical polarity
(1GHz — 18GHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver
Identification: BH501 [TX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Rx @ Middle Channel (EDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022076 001

Result: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 1GHz-18GHz

Receiver: TUV SAC HF906

Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HF906

80 FECpart151=18G-PK

607

Level in dBuV/im

20

16 26 3G 46 56 6 8 106 186
Freguency in Hz

Limit and Margin PK
. €3

1626.875000 36.2 -15.0 37.8 740 | V
6771.500000 45.0 -2.0 29.0 740 |V
17968.125000 534 1.3 14.6 740 |V
173868.125000 59.8 11.3 14.2 740 [ V

Limit and IVvllarﬂ in AV

1626.875000 36.2 -15.0 21.8
6771.500000 45.0 2.0 2089
17968.125000 59.4 "3 6.6
47968.125000 59.8 11.3 6.6

Date: 9/28/2011 - Time: 4:25:09 Reviewed by:
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Figure 83: Test figure of spurious emissions, mode B, Horizontal polarity

(18GHz — 26GHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Lid.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem; Bluetooth Stereo Transmitter & Receiver
Identification: BH501{TX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Rx @ Middle Channel (EDR)

Climate Condition: 23 <C; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022076 001

Result: Pass

Comment; Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 18GHz-26GHz

Receiver: TUV 3160-09

Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09

Pre TUV 18 to 26.5 3160-00

pait15™

18-26G 'AV

it

Level in dBRV/m

20 21 22 24

Frequency in GHz

23

Limit and Mar in PK

. . 3.9 227 740 | H
23051.000000 528 4.6 21.2 740 | H
24271.000000 53.5 49 20.5 740 | H

Limit and

Margin AV
\ve] GOl

S :

. 145 540 | H
23051.000000 13.7 §4.0 | H
2427000000 M3 49 12.2 5490 [ H

Date: 9/27/2011 - Time: 2:22:23

Tested!

R

16 ; .
%.Eﬁ ‘f}%": 4 Reviewed by:
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Figure 84: Test figure of spurious emissions, mode B, Vertical polarity
(18GHz — 26GHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer; Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver
Identification: BHS501[TX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Rx @ Middle Channel (EDR)

Climate Condition: 23 T 50 %RH; 101 kPa.
Test Voltagef Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022076 001

Result: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 18GHz-26GHz

Receiver; TUV 3160-09

Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09

Pre TUV 18 to 26.5 3160-09

TFCCPat5 18:96GPK

Y
S

Level in dBpV/m

201~

18 12 20

Frequency in GHz

X . 74.0
22793.000000 . 4.6 74.0
25558.000000 - 5.4 20.8 740

<[<(<

Limit and Margin AV ,

22793.000000 . 4:6 13:6 54.0
25558.060000 . 54 12.8 54.0

<<

Datfe: 8/27/2011 - Time: 2:36:00 Reviewed by:
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Figure 85: Test figure of Radiated emissions in res
Horizontal, SDPSK Modulation

TUV Rheinland (Guangdong) Lid.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:

Test ltem:

Identification;

Test Standard:

Test Detail:

Operation Mode:
Climate Condition;

Arkon

Bluetooth Stereo Transmitter & Receiver
BH501[TX]

FCC Part 15

Band edge

Tx @ Low Channel (EDR)

23 C; 50 %RH; 101 kPa.

tricted bands, Mode A.1,

Test Voltage/ Freq: Power by li-ion battery
Receipt No: 163082035 100, 200
Report No: 17022076 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 2GHz-3GHz
Receiver: TUV SAC HF906
Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF906
Pre TUV 1 to 18G HF06
R I i - !
a0 : | 2:462150000-GHz
i - : “U82:107 dBV/
857" H i Av AN
| ; H ﬁ
70 232 834000 GHz
----- ~56:805-dBpVim - e
859~ e
50 R
...... v : Wy
E 55 NI drthon
3 ¢ 5
% 50 n"..lnll\_nh;hll'-nk My M._.‘ TR TR N Y e YIRAYS
z; L R
= a0 :
I 348412000 GHZ-r o 2380898000 GHz 1

L

49:63+-dByVim-—- - 48.229 dBUVA

1
i

3

25

i
e
)
i

20

15

10

5 1
s 1
0 }
2310 2320

2340 2360

Frequency in MHz

2380

Date: 9/27/2011 - Time: 4:14:09
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A TUVRheinland®

Figure 86: Test figure of Radiated emissions in res

Vertical, 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd.

tricted bands, Mode A.1,

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode;
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Arkon

Bluetooth Stereo Transmitter & Receiver
BH501{TX]

FCC Part 15

Band edge

Tx @ Low Channel {EDR)
23 °C; 50 %RH;
Power by li-ion battery
163082035 100, 200
17022076 001

Pass

Test distance is 3m, Vertical

101 kPa.

2GHz-3GHz
TUV SAC HF906
TUV SAC HF906/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HF906

Level in dBpV/m

47:395dBpVIT

"

i

o
2310 2320

2340 2360 2380 2407
Frequency in MHz

Date: 9/27/2011 - Time: 4:23:09

Tested by: Reviewed by:




Produkte
Products

Appendix 1
17022076 001
Page 91 of 100

A TUVRheinland®

Horizontal, SDPSK Modulation

TUV Rheinland (Guangdong) Ltd.

Common Information
Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:

Figure 87: Test figure of Radiated emissions in res

tricted bands, Mode A.3,

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Arkon

Bluetooth Stereo Transmitter & Receiver
BH501[TX]

FCC Part 15

Band edge

Tx @ High Channel (EDR)

23 ¢ 50 %RH; 101 kPa.

Test Voltage/ Freq: Power by li-ion battery
Receipt No: 163082035 100, 200
Report No: 17022076 001
Resuit: Pass
Comment: Test distance is 3m, Herizontal
Subrange 1
Frequency Range: 2GHz-3GHz
Receiver: TUV SAC HF906
Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF206
Pre TUV 1 to 18G HF906
100 7 T I
27479936000°GHz 1
= 188,514 dBuvim ;
Y3 S A—— !
) -
ad I ‘ _—
A e - -
b X
15 } “ ; ~ECC part151-18G.BK
[ A W - - A— |
e |\ 2484418000 Gz > BI8520000GHz
85 ,l %\ 56.258.dBL\V/m. 57.320.dBuV/m
) )
had Ik I\ : v
£ ssfuatl ok A —— R GUIBEAY
% ll \\ i ! " 2N
© au|_‘AI AT A i h%_“\_“ N [y e bttt fomtol |
T 45 :
1 !OO'GHZ : +
T avim T ! !
20 -2,501328000.GHz — - ;
i 49:251-dBV/m
|
474 2480 2490 2500 2510 2520 l 2530
Frequency in MHz

Date: 9/27/2011 - Time: 4:35:25

Reviewed by:
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Figure 88: Test figure of Radiated emissions inres  tricted bands, Mode A.3,
Vertical, SDPSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline; +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver
Identification: BH501[TX]

Test Standard: FCC Part 15

Test Detail: Band edge

Operation Mode: Tx @ High Channel (EDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voitage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022076 001

Resuit: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 2GHz-3GHz

Receiver: TUV SAC HF908

Transducer: TUV 8AC HF906/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HFS08

Level in dBpV/m

- ---48.678-dBuV/m.-.

2474 2480 2490 2500 2510 2520 2530
Frequency in MHz

LI

Date; 9/27/2011 - Time: 4:28:31 Tested by: \t'meeviewed by:




Produkte
Products

Appendix 1
17022076 001
Page 93 of 100

Figure 89: Test figure of conducted emissions

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information
Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq.:
Port / Line:
Receipt No.:
Report No.:
Resuilt:
Comment:

Hardware Setup:
Level Unit:

Subrange
150kHz - 30MHz

Detectors

Peak; Average

Arkon

Bluetooth stereo transmitter & receiver
BH501,BH502A

FCC Part 15

Condusted Emission

Charging

23 C: 50

AC120V / 60Hz

AC Mains{LL1+N})
163082035 100,200
17022076 001

Pass

/

%RH; 101 .kPa.

1phase LISN ESH3-Z5 to ESCI
dBuv

IF Bandwidth
9kiHz

Meas. Time
10ms

Step Size
4.5kHz

Level in dBpV

H

T u
300 400 500

H
T

t t t F—t—— t i
800 1M 8 10M 20M  30M

150k 2M  3M 4M 5M 6
Frequency in Hz
9/13/2011, 4:23:36 Tested by: Reviewed by:

A TUVRheinland®
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A TUVRheinland®

TUV Rheinland (Guangdong) Lid.

Final Result 1

EMC Test Service Hotline: +86-20-28391188

BT

SRR | e
) 8% B e

- = o

0.5145 49.0 | GN N 104 7.0 56.0

1.546000 38.2 | 1000.6 GN N 104 17.8 §6.0

0.613500 40.9 | 1000.0 GN [N 10.0 151 56.0

0.960000 39.4 | 1000.0 9.000 [GN | N 10.1 16.6 56.0

1.027500 38.7 [ 1000.0 -9.000 | GN N 10,0 17.3 56.0

2.247000 41.0 | 1000.0 8.000 [ GN | N 10.2 15.0 56.0
Final Result 2 :
e e e
gg%y“e /i v 1 m' : |‘t«§Ew§; ] :ti

e ] . . e

0.51450 40.9 | 1000.0 9.000 | GN N 10.1 5.1 46.0

0.555000 32.1 | 1000.0 9.000 | GN L1 10.1 139 46.0

0.591060 34.8 | 1000.0 9.000 [ GN. | L1 10.0 11.2 46.0

0.627000 34.1 | 1000.0 9.000 | GN L1 10.0 11.9 46.0

1.027500 30.3 | 1000.0 9.000 [GN | N 10.0 15.7 46.0 i

2.526000 29,5 | 1000.0 9.000 | GN L1 10.1 16.5 46.0

9/13/2011, 4:23:36

Reviewed by:
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Figure 90: Test figure of Radiated emissions, mode C, Horizontal polarity
(30MHz — 300MHz)

TUV Rheinland {Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver
Identification: BH501[TX] & BH502A [RX]

Test Standard: FCC Part 15

Test Detail: RE

QOperation Mode: Charging

Climate Cendition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC120V / 60Hz

Receipt No: 163082035 100, 200

Report No: 17022076 001

Result: Pass

Comment: Test distance is 3m, Hoerizontal
Subrange 1

Frequency Range: 30-300MHz

Receiver: TUV ESCI 3

Transducer: TUV SAC VHBB9124-511/ TUV ESCI 3-TUV SAC VHBB9124-511

TT_RE_FCC Part15_Class B_30-300MHz_pk_By WLC_2011Sept

Level in dBpv/im

o + 3 + bt + i
30M 50 60 70 BO 90 100M 200 300M
i Frequency in Hz

Limit and Margin QP

Frequ uasiPe: Corl
d|

[ 000 |

. H
233.160000 460 [H
247.520000 18.7 460 | H
281.220000 20.5 46.0 | H
Date: 9/28/2011 - Time: 7:40:30 Tested by: R 4 Reviewed by:
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Figure 91: Test figure of Radiated emissions, mode C, Vertical polarity
(30MHz — 300MHz)

TUV Rheinland {Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver
Identification: BHS501[TX] & BH502A [RX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Charging

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Veltage/ Freq: AC120V / 60Hz

Receipt No: 163082035 100, 200

Report No: 17022076 001

Result: Pass

Comment; Test distance is 3m, Vertical

Subrange 1

Frequency Range: 30-300MHz

Receiver: TUV ESCI 3

Transducer: TUV SAC VHBB9124-511/ TUV ESCI 3-TUV SAC VHBB9124-511

TT_RE_FCC Part15_Class B_30-300MHz_pk_By WLC_2011Sept

Levet in dBpv/m

30M 50 60 70 B0 90 100M 200 300M
Frequency in Hz

Limit and Margin QP

. K v
58.200000 16.7 40.0 [V
114.780000 19.7 1.5 238 435 [V
281.640000 25.7 20.6 20.3 46.0 | V

a8 b

Date: 9/28/2011 - Time: 7:49:23 Reviewed by:
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Figure 92: Test figure of Radiated emissions, mode C, Horizontal polarity
(300MHz — 1GHz)

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test Item: Bluetooth Stereo Transmitter & Receiver

Identification: BHS501[TX] & BH502A [RX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Charging

Climate Condition: 23 C; 50 %RH; 101 kPa.

Test Voltage/ Freq: AC120V / 60Hz

Receipt No: 163082035 100, 200

Report No: 17022076 001

Result: Pass .

Comment: Test distance is 3m, Horizontal

Subrange 1

Frequency Range: 300M-1GHz

Receiver: TUVESCI3

Transducer: TUV SAC VULP9118A-461/ TUV ESCI 3-TUV SAC
VULP9118A-461

TT_RE_FCC Part15_Class B_300-1000MHz_PK_By WLC_2011Sept

Level in dByY/m

i 300M 500 600 700 800 900 1G
H Frequency in Hz

and Margin QP

359.160000 35.5 15.9 105 46.0 | H
442.440000 36.8 17.8 9.2 46.0 [ H
758.880000 30.8 231 15.2 46.0 | H
875.760000 3341 247 12.9 46.0 | H

Date: 9/28/2011 - Time: 7:22:48
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Figure 93: Test figure of Radiated emissions, mode C, Vertical polarity
(300MHz — 1GHz)

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test item: Bluetooth Stereo Transmitter & Receiver

Identification: BH501[TX] & BH502A [RX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Charging

Ciimate Condition: 23 C; 50 %RH; 101 kPa.

Test Voltage/ Freq: AC120V / 60Hz

Receipt No: 163082035 160, 200

Report No: 17022076 001

Result: Pass

Comment: Test distance is 3m, Veriical

Subrange 1

Frequency Range: 300M-1GHz

Receiver: TUV ESCI 3

Transducer; TUV SAC VULP3118A-461/ TUV ESCI 3-TUV SAC
VULPY118A-461

TT_RE_FCC Part15_Class B_300-1000MHz_PK_By WLC_2011Sept

Level in dBuv/m

0 i i + t
300M 500 600 700 800 200 16
Frequency in Hz

396.600000 221 16.8 23.9 480 | V
456.480000 29.3 18.1 16.7 460 |V
499.140000 32.1 18.8 13.9 46.0 | V
833.760000 294 240 16.6 46.0 |V

Date: 9/28/2011 - Time: 7:18:34 Tested by: * Reviewed by:
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A TUVRheinland®

Figure 94: Test figure of Radiated emissions, mode

(1GHz — 6GHz)

TUV Rheinland {(Guangdong) Ltd.

Common Information

Manufacturer:
Test ltem:
Identification:

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq
Receipt No:
Report No;

Resuilt:

Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

C, Horizontal polarity

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Arkon

Bluetooth Stereo Transmitter & Receiver
BH501{TX] & BH502A [RX]
FCC Part 156

RE

Charging

23 C; 50 %RH;
AC120V/60Hz
163082035 100, 200
17022076 001

Pass

Test distance is 3m, Horizontal

101 kPa.

1GHz-18GHz
TUV FSP30
TUV SAC HF906/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HF906

Level In dBpV/im

Frequency in Hz

1022.0000

173

0 3 5
1596.000000 33.3 | -15.3 40.7 H
5134.000000 42.5 -6.2 315 H
Limit and Margin AV

1022.600000

1586.000000

214

-15.3

5134.000000

31

6.2

Date: 9/28/2011 - Time: 5:13:04

Tested by: ‘ Reviewed by:
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Figure 95: Test figure of Radiated emissions, mode C,

(1GHz — 6GHz)

TUV Rheinland (Guangdong) Ltd.

Vertical polarity

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition;
Test Voltage/ Freq:
Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Arkon

Bluetooth Stereo Transmitter & Receiver
BH501[TX] & BH502A [RX]

FCC Part 15

RE

Charging

23 C; 50 %RH; 101 kPa.
AC120V/ 60Hz

163082035 100, 200

17022076 001

Pass

Test distance is 3m, Vertical

1GHz-18GHz
TUV FSP30
TUV SAC HF906/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HF906

20—
100
g eop o FCC part15-1=18G-P
§ 60 - :.F\.,\J partt5-i=18G A
g 401 X e o
200 S i st A
ol—— i - ; ; i
16 2G 3G 4G 5G 6G
Frequency in Hz
Limit and Margin PK
i NERE

1288.000000

2374.000000

35.6 -12.1 38.4 74.0

Limit and Margin AV

01

1288.000000

2374.000000 23.9 -12.41

301 §40 | V

Date: 9/28/2011 - Time: 5:16:53




